e
:

T

Parts Catalogue AcLamd

April 2011 INDUSTRIES INC.




Replacement Parts

To obtain prompt, efficient service, give the dealer the following
information.

1. Correct stock number.
2. Model number of the machine.
3. Serial number of the machine.

The serial number is important in identifying your machine. It
contains information for ordering replacement parts and op-
tions which may vary depending on the serial number identi-
fication.

Measurements are given in U.S. units followed by the equiva-
lent in metric units. Hardware sizes are given in inches for the
U.S. hardware and millimeters for the metric hardware.

All nuts and bolts are specified in Grade 5 unless otherwise
indicated.

AN LETI

Box 479 Arborg MB, ROC OAO

LK il Macerator 6620

Serial #:
Made in Canada

Serial # on plate inside right side cover.




Agland Industries Inc.

Box 479 Arborg MB Canada ROC 0A0
© 1.888.933.4440

© 204.364.2211

@ 204.364.2472

® www.aglandindustries.com

INDUSTRIES INC.

Agland Macerator 6620 Parts Order Form

Dealer Name: Phone: Fax:
Purchase Order: Order Date:
Contact: Date Required:
Qty Part # Description Price
Order Name Signature Date

Note: Photocopy original and keep for future use.






April 2009 Model 6620 Macerator Parts Catalogue

Table of Contents

Macerator Parts Order FOIM ... iiiiiiismmmsnnriisssssmssnnssssssssssssnssssssmss s sesassssmsssssessssssnsnsssnsssssnnnnssnssssssnnnnnnnsssssnnnnnnnns Front of Catalogue
Pickup, Guards & Shields Assembly
VIBW A ettt sttt e e et e bttt e st e st e e ea e e a e e e REeeaee e Ree SRt e At e ea £t e eAeeeaeeeREeeaEeeaReeSEeeAeeeaEeeeAeeeaEeeReeeaeeeReeeseeAeenaeeeeneenaeesaneeenrennes 2-3
LT =2 T = PSP RRRRR 4-5
LT Lo Y 6-7
TOP COVEr - HINGEADIE.....coiiiiiiieeemiiiiiissnnnsssirssssmmssssrsssssmms s s ne s s s msn s s br s s a s ma s e £ e A e A AR AR EE A AR R RREEEE R AR SRR R R R EE AR AR RRRREEERR AR R RRRRRRERRRRRRRRRRRRRRRRES 8-9
Pickup
= AT [ PSPPSRI 10-11
=Y 0T T [ SRR 12-13
=y AT [ I 1Y RS SRPRPRRRTR 14-15
LR TS I o 2 W T o T ' [ ) S 16-17
Pickup Wrappers, SNOrt ........ciiiiiiiicciiiiiissssssssiissssssssss s s s s sss s s s s se s s s s s mma s s e e s s s mmn s SR e e R AR RRRR RS SRR RRRRRREERRRRRRRRRRREERRRRRRRRRR SRR RRRRRRRRS 18-19
Main Frame & HitCh ASSEMDIY ........ciiiiiiccmiiiiiiismmssnnssssssssssrrssssmms s ss s s mma s s e s s s s ane s s Eea A AR R R R R £ R AR R RRRRERR AR AR RRRRRERRRRRRRRRRRRRRRRRRRRRRR 20-21
DriVe LiNe ASSEMIDIY..ciiiieeesiiiisssssnnnnssssssssnnnssssssssssssssssnssssssssssssessssammssssessssssssssssenssssssnsssssssssnnssssnsssssssnnsssnssssnssssssssssssnnnnssnsssssnnnnns 22-23
Steel ROII ASSEMDBIY ....ciiiiiiiiiiiiiiiiierirrirssesssssssssssssssssssasssasssssssssssssssssssssssssssssssssssssssssssssssssssssEEeeEeeEEnseensenssnsassRassassRssssssssnssnnnnnnnnnnns 24-25
540 RPM GearboX - 804082........cccccuurmrsmmmmssssmmsssssssssssnsssssssssssssssssssssssssssssssssnssssssnssssssnssssssnsssssansssssansssssnnsssssnssssssnnsssssnnsssssnnnssss 26-27
1000 RPIM GearboX - 80408 .......ccccuururmmrmsssnmmmsssnsmsssnsmssssssmssssssmssssssessssssessssssessssssesssssssssssssasssnssessanssessnnsssssnnsssssnnsssssnnsssssansesss 28-29
540 RPM Drive Shaft - 8OT7562 .......ccucuissmmssssmmsssssmmsssnsmmsssssmssssssmssssssssssssssssssssssssssssssssssssssssssssssssssssnssssssnsssssnssssssnnsssssnnsssssnnnssss 30-31
1000 RPIM Drive Shaft - 807563 ......cccuiecmrrsrsmmrrsssnsssssssssssssssssssssssssssssssssssssssssssssssnssssssnssssssnssssssnssssssnsssssansssssnnsssssnnsssssnnsssssnnnssss 32-33
OVer-RUNNING CIULCh - 807564 .......ccceiiiiiiiieemnniissssssssssrsssssssss s s s s s sss s s re s s s s as S £ £ e A AR R AR SRR EE R AR RREEEE AR AR RRREEEE AR R RRRRRRERRRRRRRRRRRRRRRR RS 34-35
GEArboX U-JOINTS - 80T 56B5....cuiiiuurrirmnriisannnrssmsisssansrassssrsssssressassresssssessn s ae s s s s Ee e s S S EA SRR R R R AR AR E R R AR E R R AR E AR R AR R R R RRRERRRRRRRRRRRRRRRRR SRR RS 36-37
Right Side
VIBW A ettt et et e et e et e et e e ae e e bt e eaee e seeeateeaseeaaeeeaeeaaeeeaseeeaseeAeeeateeaateeateenteeseeaseeeseeaseeeuseeaneeeneeneeeaaeeaneeeaseeaneenreeanennreans 38-39
Y222 = SRR 40-41
D Y7 42-43
Left Side
VIBW A ettt sttt ettt et e s bt e st e et e st e e eae e e A et e A e e eaee e R e e eaAe e At e eaEeeAeeeaEeeeAEeeaAe e ReeeEeeeAeeSaEeenAeeeAeeeaee e At e aReeeReennee e beenneereans 44-45
T2 =2 T = SRR 46-47
DIFIVES neeiiuteirtte et et ettt st et st s st e st e e b e et e e be e s te e st e ea et e a e e eaE e e R e e eaEe e Ee e SaEe e At e eAEe e At e eAEe e ReeeaEeeAe e eaE e e At e eaEeeaAeenaeeeneeneeeneenrennneana 48-49
Lift Bracket Assembly - Right & Left SieS .....ucccuiuirmrrmsscnmmissnnnsssmnnsssssssssssssssssssssssssssssssnsssssnsesssnnsssssnnsssssnnsssssnnsssssnnssssnnnnsssnn 50-51
L L= = L X T3 - 52-53
LT 1o X | TSy Y 54-55
o XY o 11 0 56-57
WalKing Beam ASSEMDIY....cccccurrisesrrssamsrmssmsrssssssrssssssrsssssssasssssrassssseassssseassnsseassnnseassnsseasssnseassnnsenssnnseassnnsesssnnseassnnsssssnnnsssannnsssans 58-59
T = 1 1= 60-61
CYliNnder ASSEMDIY ....ccciiiiiiiiiiiiississsssssssssssssssssnssnnssmmsmmmmmmsssssssssssssssmsssmesmre e s eaaaaaasaaasaaasaAs R AR AR RRRRRRRRRSRSSSSSSSSSSSSSSSSRSRREREEEREREEEES 62-63
=3 =3 - 1 64-65
Lights & EMDIEM ASSEMDIY ...cciueeeiiiiiiiiimmniiiissssssssssnssssssssssssssssssssssssssssssssmsns s aessssssssssssessasnmmnssseasssssmmnssnsssssssnnnnsssssssnnnnnsssssssnnnnn 66-67
Attachments
FAN U= To] o] LT o A T =T od (=T = PSP 68-69
LA e T o= A = Yo T 0= N O S 70-71
Spreader, Adjustable ATAChMENT Kit KLOZ2 ....eeiiii et ccee e e ee et e e s e e s e e e s se s asseee s e s nsseeeeesessaseesseassnseeeseassnsneessesnnsnnens 72-73
Y ol o] oToT=T o I aNu=Ted ol 0 L= oL u AN Ll A K0 L 74-75
BE=Te o [T N u =Yl o 4 aT=T oL AL 2 K 76-77
Tedder Attachment Kit K104 HYATQUIICS ..coveiiieeeieeeieesee ettt e ee st e s s e e ene e sase e s ae e s s e e s aeeese e neesneenneesaneeennenneann 78-79
Tedder Attachment Kit K104 TUrNDUCKIE ASSEMIDIY.......eiiiiriiieieeee et n e se e s s e e ene e sn e e snneeneens 80-81
(O L0 LTIV o= L= T (S A = Lo ' R 82-83
= T L 84-85
Index
00T 10 AT o= £ 82-89
D= T LU T 0] o= £ PR 90-97

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 1



Macerator Parts Catalogue Model 6620 April 2009

Pickup, Guards & Shields Assembly - View A

2 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009 Model 6620 Macerator Parts Catalogue

Pickup, Guards & Shields Assembly - View A

Item No. Stock No. Drawing No. Description Qty.
1 810650 810650 Rivet, Blind, Steel Stainless, 0.187 in. 4
2 800209 800209 5/16" x 3/4" Bolt, Standard 6
3 800219 800219 7/16" x 1-1/2" Bolt, Standard 2
4 800240 800240 7/16" Nut, Standard 3
5 800396 800396 Steel Latch 2
6 803611 803611 6-32 x 1/4" Screw 8
7 803612 803612 6-32 x 1/2" Screw 8
8 803625 803625 7/16" x 1-1/4" Bolt, Standard 6
9 804137 804137 Draw Latch 4
10 804191 804191 6-32 Nut, Machine 16
11 806556 806556 7/16" Washer, Lock 8
12 807522 807522 5/16" SAE Washer, Flat 6
13 807546 807546 Silencer, Steel Door 8
14 807559 807559 Container - Manual 1
15 807581 807581 Clamp, Hose, #72 2
16 807799 807799 7/16" SAE Washer, Flat 8
17 808476 808476 Hinge Washer 4
18 - A66003 Pickup, Macerator (See page 12-17) 1
19 - A66004 Top Cover, Hingeable (See page 10-11) 1
20 - A66014 Cover, Side, R/H (See page 8-9) 1
21 - A66023 Cover, Side, L/H (See page 8-9) 1
22 803861r01 MC21WG6AL Door, L/H 1
23 803863r01 MC21WG6AR Door, R/H 1
24 803970r02 MC241 Top Cover, Rear 1

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 3



Macerator Parts Catalogue Model 6620 April 2009

Pickup, Guards & Shields Assembly - View B

4 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009 Model 6620 Macerator Parts Catalogue

Pickup, Guards & Shields Assembly - View B

Item No. Stock No. Drawing No. Description Qty.
1 800057 800057 3/8"x 1" Bolt, Carr. 16
2 800062 800062 5/16" x 3/4" Bolt, Carr. 6
3 800236 800236 3/8" Nut, Standard 16
4 801818 801818 Pin, Lynch, 7/16" 2
5 804194 804194 5/16" Nut, Standard 6
6 804198 804198 5/8" Nut, Standard 2
7 804366 804366 3/8" Washer, Lock, Gr. 8 16
8 804368 804368 5/8" Waser, Lock 2
9 807522 807522 5/16" SAE Washer, Flat 6
10 807523 807523 3/8" SAE Washer, Flat 12
11 808716 808716 R1 No. 6 x 3/8" SCrew, Sheetmetal, Round Head 16
12 808816 808816 Stud, Twist Lock, Turn Fastener 8
13 810916 810916 5/8" x 1" Bolt, Round Socket Head, Gr. 8 2
15 814011 MC14W5 Comb, Heavy Duty 1
16 808682 MC3116L Comb Arm, L/H 1
17 808678 MC3116R Comb Arm, R/H 1
18 808685 MC3117 Bar, Guard Front 1
19 808688 MC3118 Bar, Guard Front 2

20 808694 MC3119 Bar, Guard Front 1
21 808691 MC3121 Support, Guard Front 1
22 808718 MC854 Screen, Main, Macerator 1
23 808720 MC855L Screen, Side, L/H, Macerator 1
24 808719 MC855R Screen, Side, R/H, Macerator 1

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 5



April 2009

Model 6620

Macerator Parts Catalogue

Raised Pickup Option

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009

Model 6620

Macerator Parts Catalogue

Raised Pickup Option

Item No.
1

© 00 N O O &~ WN

e
w N P O

Stock No.
800195
800219
800236
800240
803610
803625
804366
806556
807523
807799
813846
813838
813840

Drawing No.
800195
800219
800236
800240
803610
803625
804366
806556
807523
807799
813846
MC29W1
MC29W2

Description

3/8" x 1" Bolt, Standard
7/16" x 1-1/2" Bolt, Standard
3/8" Nut, Standard

7/16" Nut, Standard

7/16" x 3" Bolt, Standard
7/16" x 1-1/4" Bolt, Standard
3/8" Washer, Lock, Gr. 8
7/16" Washer, Lock

3/8" SAE Washer, Flat

7/16" SAE Washer, Flat
7/16" x 3-1/2" Bolt, Standard
Wedge 1, Pickup, L/H

Wedge 2, Pickup, R/H

Qty.

AW AN PR O BN P

A

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 7



Macerator Parts Catalogue Model 6620 April 2009

Side Cover - Right Side

Side Cover - Left Side

8 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009 Model 6620 Macerator Parts Catalogue

Side Cover - Right Side

Item No. Stock No. Drawing No. Description Qty.
1 800062 BOC20035 5/16" x 3/4" Bolt, Carr. 4
2 810504 MC242R Cover, Side, R/H 1
3 810512 MC243R Plate, Cover, R/H 1
4 804194 NUTS20 5/16" Nut, Standard 4
5 807522 WAF20M 5/16" SAE Washer, Flat 4
6 807528 WAL20 5/16" Washer, Lock 4

Side Cover - Left Side

Item No. Stock No. Drawing No. Description Qty.
1 800062 800062 5/16" x 3/4" Bolt, Carr. 4
2 804194 804194 5/16" Nut, Standard 4
3 807522 807522 Washer, SAE, 5/16" 4
4 807528 807528 5/16" Washer, Lock 4
5 810501 MC242L Cover Side, L/H 1
6 812443 MC273 Plate, Cover, L/H 1

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 9



Macerator Parts Catalogue Model 6620 April 2009

Top Cover - Hingeable

10 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009 Model 6620 Macerator Parts Catalogue

Top Cover - Hingeable

Item No. Stock No. Drawing No. Description Qty.
1 807685 807685 Pin, Cotter, 0.125" x 1" 1
2 800062 BOC20035 5/16" x 3/4" Bolt, Carr. 4
3 800197 B0S24055 3/8"x 1-1/4" Bolt, Standard 3
4 807043 MC241A Top Hingeable Cover 1
5 807034 MC241BR Top Cover Hinge Brk, R/H 1
6 807035 MC241C Top Cover Hinge Brace 1
7 803994 MC248C 7mm Bushing 3/8" ID 3
8 807033 MC24W1BL Hinge - Top Cover 1
9 804194 NUTS20 5/16" Nut, Standard 4
10 807522 WAF20M 5/16" SAE Washer, Flat 4
11 807523 WAF24M 3/8" SAE Washer, Flat 7

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 11



Macerator Parts Catalogue Model 6620 April 2009

Pickup - Right Side

12 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009

Model 6620

Macerator Parts Catalogue

Pickup - Right Side

Item No. Stock No. Drawing No. Description Qty.
1 800045 800045 Collar, Locking 5
2 804059 804059 Stud Bearing 5
3 804061 804061 Bearing/Locking Collar 1
4 804062 804062 Bearing/Locking Collar 5
5 804064 804064 Bearing Flange, 2 Bolt 10
6 804066 804066 Bearing Flange, 3 Bolt 2
7 807156 807156 3/8"x 1-1/4" Setscrew, Sq Hd 1
8 808355 808355 Collar, Locking 1
9 807516 BOC20045 5/16" x 1" Bolt, Carr. 10
10 800209 BOS20035 5/16" x 3/4" Bolt, Standard 33
11 800195 B0S24045 3/8" x 1" Bolt, Standard 5
12 800197 B0S24055 3/8"x 1-1/4" Bolt, Standard 65
13 800228 BOSH20088 5/16" x 2" Cap Screw, Socket Head, Gr. 8 10
14 800259 B0SQ24045 3/8" x 1" Setscrew, Sq Hd 1
15 807869 KE2406 3/8"x 1-1/2" Key 1
16 803716r02 MC112 Cover, Pickup 1
17 803722 MC113 Access Cover 1
18 803730r01 MC114 Wrapper, Pickup 23
19 803732r01 MC118L Pickup Wrapper, Short, L/H (See pages 18-19) 1
20 803734r01 MC118R Pickup Wrapper, Short, R/H (See pages 18-19) 1
21 803742r02 MC11w1 Pickup Cross Frame 1
22 803746r03 MC11W3 Pickup Frame R/H 1
23 803748r01 MC11w4 Wrapper, Pickup, End, Short 2
24 807406 MC122 Cam Track 1
25 810787 MC123 Cam Track - Heavy Duty (Optional) -
26 808596 MC1310 Clamp, Pickup Tooth 60
27 803765 MC1312 Tooth Bar, Block 5
28 803767 MC133M Cam Bearing Spacer 5
29 803773 MC13W3 Cam Arm 5
30 810383 MC13w4 Bearing Bracket Star Wheel 1
31 804113 MC750 Tooth, Pickup 60
32 806636 NUTLP24 3/8" Nut, Pinch Lock 60
33 804190 NUTLP32FT 1/2" Nut, Pinch Lock, Fine Thread 5
34 804194 NUTS20 5/16" Nut, Standard 20
35 800236 NUTS24 3/8" Nut, Standard 2
36 807522 WAF20M 5/16" SAE Washer, Flat 33
37 807523 WAF24M 3/8" SAE Washer, Flat 60
38 807528 WAL20 5/16" Washer, Lock 20
39 804366 WAL24 3/8" Washer, Lock 10
40 809470 809470 Tooth Clamp Kit (Including items 12, 26, 31, 32 and 37.) 1

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 13



Macerator Parts Catalogue Model 6620 April 2009

Pickup - Left Side

14 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009

Model 6620

Macerator Parts Catalogue

Pickup - Left Side

Item No. Stock No. Drawing No. Description Qty.
1 800045 800045 Collar, Locking 5
2 803586 803586 Bearing 1
3 804061 804061 Bearing/Locking Collar 1
4 804062 804062 Bearing/Locking Collar 5
5 804064 804064 Bearing Flange, 2 Bolt 10
6 804066 804066 Bearing Flange, 3 bolt 2
7 804237 804237 3" Flat Idler 1
8 807156 807156 3/8" x 1-1/4" Setscrew, Sq Hd 1
9 807402 807402 Internal Retaining Ring 1
10 808355 808355 Collar, Locking 1
11 807516 BOC20045 5/16" x 1" Bolt, Carr. 10
12 800209 BOS20035 5/16" x 3/4" Bolt, Standard 2
13 800207 B0S20108 5/16" x 2-1/2" Bolt, Standard, Gr. 8 10
14 803623 B0S24035 3/8" x 3/4" Bolt, Standard 1
15 800195 B0S24045 3/8" x 1" Bolt, Standard 9
16 800197 B0S24055 3/8"x 1-1/4" Bolt, Standard 2
17 814019 814019 5/8" x 2-1/4" Bolt, Standard 1
18 800259 B0SQ24045 3/8" x 1" Setscrew, Sq Hd 1
19 807869 KE2406 3/8"x 1-1/2" Key 1
20 807101 MC112W3 Pickup Side Cover 1
21 803744r03 MC11wW2 Pickup Frame L/H 1
22 807472 MC1253 Washer 1
23 803755r02 MC12wW1 Plate, Holder, Bearing 1
24 803760r01 MC12W5 Tightener Arm, Pickup Belt 1
25 803764 MC1311 Tooth Bar 5
26 803766 MC133A Tooth Bar Shaft 5
27 810386 MC135 Main Shaft, Pickup 1
28 810383 MC13w4 Bearing Bracket Star Wheel 1
29 804042r01 MC255C Spacer - Belt Tightener 1
30 804194 NUTS20 5/16" Nut, Standard 20
31 800236 NUTS24 3/8" Nut, Standard 2
32 804198 NUTS40 5/8" Nut, Standard 1
33 807522 WAF20M 5/16" SAE Washer, Flat 2
34 807528 WAL20 5/16" Washer, Lock 20
35 804366 WAL24 3/8" Washer, Lock 12

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 15



Macerator Parts Catalogue Model 6620 April 2009

Pickup - Left Side Drive

16 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009 Model 6620 Macerator Parts Catalogue

Pickup - Left Side Drive

Item No. Stock No. Drawing No. Description Qty.
1 800236 800236 3/8" Nut, Standard 2
2 801171 801171 L 1-1/4" Hub 2
3 802922 802922 V Belt, BX54 1
4 804238 804238 MBL127 Pulley 1
5 804239 804239 MBL33 Pulley 1
6 807523 807523 3/8" SAE Washer, Flat 1
7 808342 808342 1/4" x 7/8" Bolt, Standard, Full Thread 4
8 808353 808353 1/4" Washer, Lock, Gr. 8 4
9 813820 813820 V Belt, B, 56.0 in., Cogged (Optional - for Raised Pickup) -
10 803660 KE1605 1/4" x 1-1/4" Key 2
11 807037 MC125A Tightener Pull Bracket - Pickup 1
12 803761 MC12W6 Threaded Rod, Belt Tightener, Pickup 1
13 804134 MC832 Spring, Extension Pickup Idler 1

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 17



Macerator Parts Catalogue Model 6620 April 2009
Pickup Wrappers, Short

Pickup Wrapper, Short - Right Side
MC118R

Pickup Wrapper, Short - Left Side
MC118L

18 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009

Model 6620

Macerator Parts Catalogue

Pickup Wrappers, Short

Pickup Wrapper, Short - Right Side

MC118R
Item No. Stock No. Drawing No. Description Qty.
1 800159 800159 Rivet, Steel, Blind, 0.187" 2
2 800276 800276 No. 10 Washer, Flat 2
3 803729 MC114B Spacer, Pickup Wrapper 1
4 803733r01 MC114S Wrapper, Pickup 1
Pickup Wrapper, Short - Left Side
MC118L
Item No. Stock No. Drawing No. Description Qty.
1 800159 800159 Rivet, Steel, Blind, 0.187" 2
2 800276 800276 No. 10 Washer, Flat 2
3 803729 MC114B Spacer, Pickup Wrapper 1
4 803733r01 MC114S Wrapper, Pickup 1
IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 19



Macerator Parts Catalogue Model 6620 April 2009

Main Frame & Hitch Assembly

Item No. Stock No. Drawing No. Description Qty.
1 800062 800062 5/16" x 3/4" Bolt, Carr. 4
2 800064 800064 5/8" x 1-1/2" Bolt, Carr. 14
3 800073 800073 7/16" x 1-1/4" Bolt, Carr. 8

20 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009

Model 6620

Macerator Parts Catalogue

Main Frame & Hitch Assembly

Item No. Stock No. Drawing No. Description Qty.
4 800164 800164 1/2" x 1" Bolt, Standard 4
5 800184 800184 1/4" x 3/4" Bolt, Standard 1
6 800197 800197 3/8"x 1-1/4" Bolt, Standard 4
7 800206 800206 5/16" x 2" Bolt, Standard 1
8 800209 800209 5/16" x 3/4" Bolt, Standard 26
9 800216 800216 5/8" x 4-1/2" Bolt, Standard 2
10 800233 800233 1/4" Nut, Standard 1
11 800240 800240 7/16" x Nut, Standard 8
12 803616 803616 1/2" x 4-1/2" Bolt, Fine Thread, Gr. 8 (Optional) -
13 804090 804090 Cast Hitch Top (Optional) -
14 804093 804093 Clevis, Cast Hitch (Optional) -
15 804194 804194 5/16" Nut, Standard 8
16 804196 804196 1/2" Nut, Standard 1
17 804197 804197 1/2" Nut, Standard, Fine Thread (Optional) -
18 804198 804198 5/8" Nut, Standard 16
19 804301 804301 Spring, Compression 1
20 804366 804366 3/8" Washer, Lock, Spring, Gr. 8 4
21 804367 804367 1/2" Washer, Lock, Spring, Gr. 8 13
22 804368 804368 5/8" Washer, Lock 16
23 806556 806556 7/16" Washer, Lock 8
24 807403 807403 3/16" Lynch Pin 1
25 807522 807522 5/16" SAE Washer, Flat 23
26 807528 807528 5/16" Washer, Lock, Spring, Gr. 8 8
27 807550 807550 Side Wind Jake 1
28 812149 812149 Cast Hitch Top, Austempered (Optional) -
29 812465 812465 Chain, Travel Safety 1
30 812700 812700 1/2" x 1-1/2" Bolt, Standard, Gr. 8 9
31 814062 814062 5/16" x 1-1/2" Bolt, Flange 2
32 808714 MC2140 Shim, Main Crossbeam (Optional) -
33 803824 MC215C Service Cover, Drive Line 1
34 803827 MC215E Cover, Safety, PTO 1
35 807578 MC215G Strap - Safety, PTO 1
36 803855 MC21W5C Jack Mount Bracket 1
37 803857 MC21W5D Bracket, Jack Storage 1
38 803869 MC21W8 Crossbeam, Cylinder 1
39 810476 MC233A Plate, Reinforcement, Rear, Crossbeam 1
40 810437 MC23W3 Crossbeam, Main 1
41 812732 MC274 Bracket, Chain, Travel Safety 2
42 810427 MC275A Cover, Front, A-Frame 1
43 810429 MC275B Cover, Back, A-Frame 1
44 812264 MC27W3 Main Frame, L/H 1
45 812263 MC27W4 Main Frame, R/H 1
46 810446 MC27W5 A-Frame 1
47 813946 MC29W4 Hitch, Macerator 1

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 21



Macerator Parts Catalogue Model 6620 April 2009

Drive Line Assembly

22 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009

Model 6620

Macerator Parts Catalogue

Drive Line Assembly

Item No. Stock No. Drawing No. Description Qty.
1 800048 800048 Bearing 1
2 800211 800211 5/8" x 1-1/2" Bolt, Standard 4
3 800212 800212 5/8" x 2" Bolt, Standard 4
4 800236 800236 3/8" Nut, Standard 4
5 800259 800259 3/8" x 1" Setscrew, Sq Hd 2
6 800876 800876 Coupling, Black 1/2" 1
7 804081 804081 Gear Box, Black, 1000 RPM (See pages 28-29) 1
8 804082 804082 Gear Box, Silver, 540 RPM (See pages 26-27) 1
10 804368 804368 5/8" Washer, Lock 8
11 807156 807156 3/8" x 1-1/4" Setscrew, Sq Hd 2
12 807525 807525 Washer, SAE, 5/8" 1
13 807558 807558 Nipple, Grease 1/4" NF 1
14 807562 807562 PTO Drive Shaft Assembly, 540 RPM (See pages 30-31) 1
15 807563 807563 PTO Drive Shaft Assembly, 1000 RPM (See pages 32-33) 1
16 807564 807564 Over-Running Clutch (See pages 34-35) 1
17 807565 807565 U Joint (See pages 36-37) 2
18 814771 814771 Kit, Bolt, Shear, Nut, Metric, Black, 10 x 50, Gr. 8.8 1

(Shear Bolt 1000 RPM)
19 814770 814770 Kit, Bolt, Shear, Nut, Metric, Black, 12 x 65, Gr. 8.8 1
(Shear Bolt 540 RPM)
21 807866 807866 Plug, 1/2" NPT Vented 1
22 808044 808044 Shaft, Outer Half, 1000 RPM 1
23 808045 808045 Shaft, Outer Half, 540 RPM 1
24 808046 808046 Shaft, Inner Half, 540 RPM 1
25 808047 808047 Shaft, Inner Half, 1000 RPM 1
26 808107 808107 Nipple, Black 1/2" x 1-1/2" 1
27 808109 808109 Collar, Locking 1
28 808200 808200 Screw, Set, 3/8" x 3/8" 1
29 808776 808776 Chain, Safety Tube, PTO 2
30 813793 A66037 Steel Roll, Bottom, Heavy Duty (See pages 24-25) 1
31 813796 A66038 Steel Roll, Top, Heavy Duty (See pages 24-25) 1
32 812749 KE2412 3/8" x 3" Key 2
33 803897 MC2271 Stub, Drive Shaft 1
34 807041 MC227B Stub, Drive Shaft 1
35 807890 MC512A Housing, 4 Bolt 1
36 804087 MC615 Shaft, Drive 1
37 807513 MC723 Spring - Hose Holder 1
38 808528 MC770 Top Rubber Roll 1
39 808527 MC771 Bottom Rubber Roll 1
IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 23



Macerator Parts Catalogue Model 6620 April 2009

Steel Roll Assembly

Top Steel Roll Assembly
A66038

Bottom Steel Roll Assembly
A66037

24 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009 Model 6620 Macerator Parts Catalogue

Steel Roll Assembly

Top Steel Roll Assembly

A66038
Item No. Stock No. Drawing No. Description Qty.
1 808123 808123 10mm x 60mm Capscrew, Socket Head, Gr. 8 20
2 808128 808128 B-Lock Hub 2
3 812329 MC764 Stub Shaft, R/H, Top 1
4 812330 MC765 Stub Shaft, L/H, Top 1
5 813790 MC76W2 Steel Roll Tube, Heavy Duty 1
Bottom Steel Roll Assembly
A66037
Item No. Stock No. Drawing No. Description Qty.
1 808123 808123 10mm x 60mm Capscrew, Socket Head, Gr. 8 20
2 808128 808128 B-Lock Hub 2
3 812327 MC762 Stub Shaft, L/H, Bottom 1
4 812328 MC763 Stub Shaft, R/H, Bottom 1
5 813790 MC76W2 Steel Roll Tube, Heavy Duty 1

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 25



Macerator Parts Catalogue Model 6620 April 2009

540 RPM Gearbox - 804082

B

3
L
e

26 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009 Model 6620 Macerator Parts Catalogue

540 RPM Gearbox - 804082

Item No. Stock No. Drawing No. Description Qty.
2 807824 807824 Brg. Cone LM104949 2
3 807825 807825 Brg. Cone 25581 2
4 807820 807820 Brg. Cup 25520 2
5 807819 807819 Brg. Cup 3730 2
6 807823 807823 Brg. Cone 3780 2
7 807818 807818 Brg. Cup LM104912 2
8 806268 806268 Oil Seal - Viton 1
9 806269 806269 Oil Seal - Viton @1.75 - 3.27 2

26 807851 807851 Shaft - Cross 1
27 807836 807836 Shaft - Quill 2

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 27



Macerator Parts Catalogue Model 6620 April 2009

1000 RPM Gearbox - 804081

22 3

28 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009 Model 6620 Macerator Parts Catalogue

1000 RPM Gearbox - 804081

Item No. Stock No. Drawing No. Description Qty.
3 807825 807825 Brg. Cone 25581 4
4 807820 807820 Brg. Cup 25520 4
5 807826 807826 Brg. Cone 3782 2
6 807819 807819 Brg. Cup 3730 2
7 806268 806268 Oil Seal - Viton 1
8 806269 806269 Oil Seal - Viton @1.75 - 3.27 2
21 807851 807851 Shaft - Cross 1
22 806138 806138 Shaft - Quill 2

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 29



Macerator Parts Catalogue Model 6620

April 2009
540 RPM Drive Shaft - 807562

min.897 max.1145
min.610 max.858

7

—

‘\

==
B

§

Yooy

TIIT
i
AN
St

30

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009 Model 6620 Macerator Parts Catalogue

540 RPM Drive Shaft - 807562

Item No. Stock No. Drawing No. Description Qty.
1 807964 807964 Yoke S9 1 3/8Z6 RT 1
2 807966 807966 Cross Journal Assembly 2
95 808053 808053 Outer Half Shaft Shield 1
96 808054 808054 Inner Half Shaft Shield 1
97 808057 808057 Complete Shield 1

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 31



Macerator Parts Catalogue Model 6620 April 2009

1000 RPM Drive Shaft - 807563

min.863 max.1129

min.610 max.876

32 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009 Model 6620 Macerator Parts Catalogue

1000 RPM Drive Shaft - 807563

Item No. Stock No. Drawing No. Description Qty.
1 807965 807965 Yoke 1
2 807967 807967 Cross Journal Assembly 2
95 808052 808052 Outer Half Shaft Shield 1
96 808055 808055 Inner Half Shaft Shield 1
o7 808056 808056 Complete Shield 1

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 33



Macerator Parts Catalogue Model 6620 April 2009

Over-Running Clutch - 807564

] -t dF
_ -

[

34 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009 Model 6620 Macerator Parts Catalogue

Over-Running Clutch - 807564

Item No. Stock No. Drawing No. Description Qty.
1 808068 808068 Yoke, Size 8 C, Bolt 1-3/4" 20SP (017) 1
2 807966 807966 Cross Journal Assembly 1
30 808072 808072 Yoke and Over Run Clutch, Set, PTO 1

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 35



Macerator Parts Catalogue Model 6620 April 2009

Gearbox U-Joints - 807565

e |

249

. -

O
Ilall

36

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009 Model 6620 Macerator Parts Catalogue

Gearbox U-Joints - 807565

Item No. Stock No. Drawing No. Description Qty.
2 807966 807966 Cross Journal Assembly 1

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 37



April 2009

Model 6620

Macerator Parts Catalogue

Right Side - View A

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.

38



April 2009 Model 6620 Macerator Parts Catalogue

Right Side - View A

Item No. Stock No. Drawing No. Description Qty.
1 800048 800048 Bearing 2
2 800059 800059 3/8"x 1-1/4" Bolt, Car. (See page 40, Iltem 3) -
3 800065 800065 5/8" x 2" Bolt, Carr. 3
4 800068 800068 5/8" x 3-1/2" Bolt, Carr. 1
5 800133 800133 1" Nut, Jam 1
6 800166 800166 1/2" x 1-1/4' Bolt, Standard 6
7 800170 800170 1/2" x 2-1/2" Bolt, Standard, Full Thread 1
8 800174 800174 1/2" x 3-1/2" Bolt, Standard 1
9 804155 804155 3/4" Nut, Jam, NF 1
10 804196 804196 1/2" Nut, Standard 2
11 804198 804198 5/8" Nut, Standard 13
12 804367 804367 1/2" Washer, Lock, Spring, Gr. 8 8
13 804368 804368 5/8" Washer, Lock 17
14 807517 807517 5/8" x 1-3/4" Bolt, Carr. 7
15 807524 807524 1/2" SAE Washer, Flat 2
16 807556 807556 Nipple, Grease, 1/8 MPT 1
17 807558 807558 Nipple, Grease, 1/4" NF 2
18 808109 808109 Collar, Locking 2
19 808200 808200 Screw, Set, 3/8" x 3/8" 3
20 808362 808362 12mm x 40mm Bolt, Metric 1
21 808522 808522 5" Idler Pulley 1
22 810550 810550 5/8" x 2-1/4" Bolt, Carr. 2
23 812463 812463 Bearing 1
24 812635 812635 Collar, Locking 1
25 813325 813325 Housing, 4 Bolt 1
26 814019 814019 5/8" x 2-1/4" Bolt, Standard 4
27 801484 MC221A Bushing, Steel Roll Pivot 2
28 803884 MC225A 2-3/4" Washer 1
29 807052 MC225E Bracket, Rubber Roll Belt Tightener 1
30 808530 MC225M Spacer, Tightener 1
31 807591 MC25W2 Lifting Hook 1
32 810496 MC265A Washer, Guide 2
33 810497 MC265B Trunnion, Pivot Arm, Steel Roll 1
34 812263 MC27W4 Main Frame, R/H 1
35 812459 MC27W9 Bracket, Belt Tightening, R/H 1
36 812354 MC288 Bearing Bracket, Rubber Roll, R/H 1
37 812340 MC28W4R Shield, Anti-Wrapper, R/H 1
38 812720 MC28W5 Bumper, Rubber 1
39 812362 MC28W7 Pivot Arm Holder, R/H 1
40 814522 MC29W9 Pivot Arm, Steel Roll, R/H 1
41 807890 MC512A Housing, 4 Bolt 2
42 812368 MC766 Shim, Steel Roll (Optional) -
43 808966 MCSE27 Tightener 1

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 39



Macerator Parts Catalogue Model 6620 April 2009

Right Side - View B

Item No.

1

o 0B~ 0N

Stock No. Drawing No. Description Qty.
800048 800048 Bearing 1
800057 800057 3/8" x 1" Bolt, Carr. 3
800059 800059 3/8"x 1-1/4" Bolt, Carr. 1
800065 800065 5/8" x 2" Bolt, Carr. 2
800133 800133 1" Nut, Jam 2
800166 800166 1/2" x 1-1/4" Bolt, Standard 1

40

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009

Model 6620

Macerator Parts Catalogue

Right Side - View B

Qty.

Item No.
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29

30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50

Stock No.
800197
800236
801631
801820
803583
804155
804196
804198
804366
804367
804368
806636
807517
807521
807524
807556
807706
808109
808200
810550
812463
812635
803929r01
807884
801481
803895
803908
803915
803994
804035r01
804037
804039r01
804042r02
807487
804049r01
804050r02
812263
812357
812360
807890
813736
807028r01
807456
807457

Drawing No.
800197
800236
801631
801820
803583
804155
804196
804198
804366
804367
804368
806636
807517
807521
807524
807556
807706
808109
808200
810550
812463
812635
A66007
MC2120A
MC221
MC226
MC22W3
MC22W4R
MC248C
MC254A
MC254B
MC255A
MC255C
MC255D
MC25W4
MC25W5
MC27W4
MC287
MC28W6
MC512A
MC520
MC77W2
MC829B
MC829D

Description
3/8" x 1-1/4" Bolt, Standard
3/8" Nut, Standard
Nipple Grease, 45 Degree, 1/4
Pin, R, 1/8"
Bearing
3/4" Nut, Jam, NF
1/2" Nut, Standard
5/8" Nut, Standard
3/8" Washer, Lock, Spring, Gr. 8
1/2" Washer, Lock, Spring, Gr. 8
5/8" Washer, Lock
3/8" Nut, Pinch Lock
5/8" x 1-3/4" Bolt, Carr.
5/8" Nut, Pinch Lock
1/2" SAE Washer, Flat
Nipple Grease, 1/8 MPT
1/2" x 1-3/4" Bolt, Carr.
Collar, Locking
Screw, Set, 3/8"x 3/8"
5/8" x 2-1/4" Bolt, Carr.
Bearing
Collar, Locking
Gap Adjuster, R/H (See pages 54-55)
Stud - Reversing Wrench Holder
Bushing, Pivot
Rubber Roll Cover
Rubber Bumper
Pivot Arm, Rubber Roll, R/H
7mm Bushing 3/8" ID
Lock, Crank
Crank Arm Spacing Bushing
Belt Tightener Sprocket
Spacer - Belt Tightener
Bolt, Belt Tightener
Rubber Bumper Crank
Bracket, Belt Tightening
Main Frame, R/H
Bracket, Roll Bearing
Holder, Pivot Arm
Housing, 4 Bolt
Housing, 4 Bolt
Reversing Wrench
Pulley - Idler - 3.5"
Spindle - Idler

Ok, NMN R AP

=
h o w

P P R R R RPRRPRRPRRPRRPRRPRRPRRPRANRPRRPERRPRPRPRRPRRERERNNRPEANARDNROOLR

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.

41



April 2009

Model 6620

Macerator Parts Catalogue

Right Side - Drives

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.

42



April 2009

Item No.
1

© 00 N O O &~ WN

WNNNNMNNNMNNONNRERRRRRRPRR R
SO © N o0 A WNPOO®~NOOODNWNLEPRO

Stock No.
808200
808341
808342
808343
808340
800164
808339
803661
803662
808344
808345
804116
807794
801169
806941
806940
801176
801177
806938
806939
804232
804233
804236
802911
806942
802917
808353
807528
804366
804367

Drawing No.
808200
808341
808342
B0OS20085T
B0S24085T
B0S32045
B0S32115T
KE2404
KE2408
KE241605
KE242007
MC770A
MC770D
MC811S
MC813C
MC814C
MC815S
MC816S
MC820C
MC821C
MC822S
MC823S
MC826S
MC835A
MC836C
MC838
WAL16
WAL20
WAL24
WAL32

Model 6620

Description

Screw, Set, 3/8"x 3/8"

1/4" x 1-3/8" Bolt, Standard, Full Thread
1/4" x 7/8" Bolt, Standard, Full Thread
5/16" x 2" Bolt, Standard, Full Thread
3/8" x 2" Bolt, Standard, Full Thread

1/2" x 1" Bolt, Standard

1/2" x 2-3/4" Bolt, Standard, Full Thread

3/8" x 1" Key

3/8"x 2" Key

3/8"x 1/4" x 1-1/4" Key
3/8"x5/16" x 1-3/4" Key
Reversing Hex Block
Washer - Hex Block

Hub, E 1-3/4"

Hub, SK 1-3/4"

Hub, SH 1-1/2"

Hub, SDS 1-3/4"

Hub, SF 1-3/4"

2B34 Pulley

2B80 Pulley

3-5V5.2 Pulley

3-5V7.1 Pulley

6-5V10.9 Pulley

V-Belt, 5VX450

V-Belt, 3-5VX630 Banded
V-Belt, BX36

1/4" Washer, Lock
5/16" Washer, Lock
3/8" Washer, Lock

1/2" Washer, Lock

Macerator Parts Catalogue

Right Side - Drives

Qty.

AW WONRWRRRRPRRRERRRRRRPRRRPERRWR®WRPE®WWWWN

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.

43



Macerator Parts Catalogue Model 6620 April 2009

Left Side - View A

Item No. Stock No. Drawing No. Description Qty.
1 800048 800048 Bearing 2
2 800057 800057 3/8" x 1" Bolt, Carr. 1
3 800064 800064 5/8" x 1-1/2" Bolt, Carr. 4
4 800065 800065 5/8" x 2" Bolt, Carr. 2
5 800068 800068 5/8" x 3-1/2" Bolt, Carr. 1
6 800133 800133 1" Nut, Jam 1
7 800166 800166 1/2" x 1-1/4" Bolt, Standard 6
8 800170 800170 1/2" x 2-1/2" Bolt, Standard, Full Thread 1

44 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009 Model 6620 Macerator Parts Catalogue

Left Side - View A

Item No. Stock No. Drawing No. Description Qty.
9 800189 800189 3/4" x 1-1/2" Bolt, Standard 1
10 800210 800210 5/8" x 1" Bolt, Standard 1
11 800236 800236 3/8" Nut, Standard 1
12 803585 803585 Bearing 1
13 803587 803587 Bearing 1
14 804155 804155 3/4" Nut, Jam, NF 1
15 804196 804196 1/2" Nut, Standard 1
16 804198 804198 5/8" Nut, Standard 15
17 804365 804365 5/8" Washer, Flat 1
18 804366 804366 3/8" Washer, Lock, Gr. 8 1
19 804367 804367 1/2" Washer, Lock 6
20 804368 804368 5/8" Washer, Lock 21
21 804369 804369 3/4" Washer, Lock 1
22 807517 807517 5/8" x 1-3/4" Bolt, Carr. 6
23 807524 807524 1/2" SAE Washer, Flat 2
24 807556 807556 Nipple, Grease, 1/8 MPT 1
25 807558 807558 Nipple, Grease, 1/4" NF 2
26 808109 808109 Collar, Locking 2
27 808200 808200 Screw, Set, 3/8" x 3/8" 3
28 808363 808363 16mm x 40mm Bolt, Metric 1
29 808965 808965 Tightener 1
30 810550 810550 5/8" x 2-1/4" Bolt, Standard 2
31 812463 812463 Bearing 1
32 812635 812635 Collar, Locking 1
33 813325 813325 Housing, 4 Bolt 1
34 814019 814019 5/8" x 2-1/4" Bolt, Standard 4
35 801484 MC221A Bushing, Steel Roll Pivot 2
36 803884 MC225A 2-3/4" Washer 1
37 803892 MC226E Shaft - Steel Roll Drive Spindle 1
38 803894 MC226G Belt Tightener Holder 1
39 807461 MC226H Pulley - Idler - 6" 1
40 807591 MC25W2 Lifting Hook 1
41 810496 MC265A Washer, Guide 2
42 810497 MC265B Trunnion, Pivot Arm, Steel Roll 1
43 812264 MC27W3 Main Frame, L/H 1
44 812456 MC27W8 Bracket, Belt Tightening, L/H 1
45 812351 MC286 Bearing Bracket, Rubber Roll, L/H 1
46 812337 MC28W4L Shield, Anti-Wrapper, L/H 1
47 812720 MC28W5 Bumper, Rubber 1
48 812365 MC28W8 Holder, Pivot Arm, L/H 1
49 814520 MC29WO0 Pivot Arm, Steel Roll, L/H 1
50 807890 MC512A Housing, 4 Bolt 2
51 812368 MC766 Shim, Steel Roll (Optional) -

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 45



April 2009

Model 6620

Macerator Parts Catalogue

Left Side - View B

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.

46



April 2009 Model 6620 Macerator Parts Catalogue

Left Side - View B

Item No. Stock No. Drawing No. Description Qty.
1 800048 800048 Bearing 1
2 800065 800065 5/8" x 2" Bolt, Carr. 4
3 800073 800073 7/16" x 1-1/4" Bolt, Carr. 3
4 800133 800133 1" Nut, Jam 2
5 800166 800166 1/2" x 1-1/4" Bolt, Standard 1
6 800197 800197 3/8"x 1-1/4" Bolt, Standard 1
7 800240 800240 7/16" Nut, Standard, NC 3
8 801820 801820 Pin, R, 1/8" 2
9 804155 804155 3/4" Nut, Jam, NF 1
10 804196 804196 1/2" Nut, Standard 4
11 804198 804198 5/8" Nut, Standard 12
12 804367 804367 1/2" Washer, Lock 5
13 804368 804368 5/8" Washer, Lock 12
14 806556 806556 7/16" Washer, Lock 3
15 806636 806636 3/8" Nut, Pinch Lock 1
16 807517 807517 5/8" x 1-3/4" Bolt, Carr. 8
17 807524 807524 1/2" SAE Washer, Flat 4
18 807556 807556 Nipple, Grease, 1/8 MPT 1
19 807558 807558 Nipple, Grease, 1/4 NF 1
20 807706 807706 1/2" x 1-3/4" Bolt, Carr. 4
21 808109 808109 Collar, Locking 1
22 808200 808200 Screw, Set, 3/8" x 3/8" 2
23 812463 812463 Bearing 1
24 812635 812635 Collar, Locking 1
25 803947 A66006 Gap Adjuster, L/H (See pages 54-55) 1
26 801481 MC221 Bushing, Pivot 1
27 803908 MC22W3 Rubber Bumper 1
28 803912 MC22W4L Pivot Arm, Rubber Roll, L/H 1
29 803963r01 MC23W8 Height Adjuster Bracket 1
30 803994 MC248C 7mm Bushing 3/8" ID 1
31 804035r01 MC254A Lock, Crank 2
32 804037 MC254B Crank Arm Spacing Bushing 1
33 804049r01 MC25W4 Rubber Bumper Crank 1
34 812264 MC27W3 Main Frame, L/H 1
35 812357 MC287 Bracket, Roll Bearing 1
36 812360 MC28W6 Holder, Pivot Arm 1
37 807890 MC512A Housing, 4 Bolt 1
38 813736 MC520 Housing, 4 Bolt 1
39 804160 MCSE38TR Torque Wrench 1

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 47



Macerator Parts Catalogue Model 6620 April 2009

Left Side - Drives

48 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009 Model 6620 Macerator Parts Catalogue

Left Side - Drives

Item No. Stock No. Drawing No. Description Qty.
1 808340 B0S24085T 3/8" x 2" Bolt, Standard, Full Thread 3
2 808339 B0S32115T 1/2" x 2-3/4" Bolt, Standard, Full Thread 3
3 803662 KE2408 3/8"x 2" Key 2
4 801169 MC811S Hub, E 1-3/4" 1
5 801177 MC816S Hub, SF 1-3/4" 1
6 804234 MC824S 5-5V11.3 Pulley 1
7 804235 MC825S 5-5V7.5 Pulley 1
8 806943 MC837C V-Belt, 5-5VX800 Banded 1
9 804366 WAL24 3/8" Washer, Lock 3
10 804367 WAL32 1/2" Washer, Lock 3

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 49



Macerator Parts Catalogue Model 6620 April 2009

Lift Bracket Assembly - Right & Left Sides

50 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009 Model 6620 Macerator Parts Catalogue

Lift Bracket Assembly - Right & Left Sides

Item No. Stock No. Drawing No. Description Qty.
1 800055 800055 1/2" x 1-1/4" Bolt, Carr. 4
2 800066 800066 5/8" x 2-1/2" Bolt, Carr. 1
3 800173 800173 1/2" x 3/4" Bolt, Standard 1
4 801820 801820 Pin, R, 1/8" 1
5 804187 804187 Nut, Flange, Lock, Pinch, NC, 5/8" 1
6 804196 804196 1/2" Nut, Standard 4
7 804367 804367 1/2" Washer, Lock 5
8 807055 807055 Pin, Clevis 1
9 807521 807521 5/8" Nut, Pinch Lock 6
10 807525 807525 5/8" SAE Washer 8
11 807558 807558 Nipple, Grease 1/4" NF 2
12 813853 813853 5/8" x 3" Bolt, Standard, Gr. 8 6
13 803947 A66005 Arm, Height Adjuster (See pages 52-53) 1
14 803939 MC232 Bracket, Lift, Roll 4
15 803938r01 MC232M Lift Bracket, Bushing 4
16 803941r01 MC233M Lift Arm Bushing 4
17 803951 MC238C Bushing, Spacer, Height Adjuster 1
18 803962 MC23W8A Height Adjuster Arm Pin 1
19 803966102 MC23W9 Height Adjuster Bar 1
20 810536 MC2681 Insert, Roll Lift Arm 2
21 811468 MC26W9 Tube, Roll Lift Arm 2
22 812278 MC27W7 Stop, Lift Arm 2

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 51



Macerator Parts Catalogue Model 6620 April 2009

Height Adjuster

52 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009 Model 6620 Macerator Parts Catalogue

Height Adjuster

Item No. Stock No. Drawing No. Description Qty.
1 800197 800197 3/8"x 1-1/4" Bolt, Standard 4
2 800198 800198 3/8" x 1-3/4" Bolt, Standard 2
3 800236 800236 3/8" Nut, Standard 6
4 804366 804366 3/8" Washer, Lock, Gr. 8 6
5 803950 MC238A Guide 2
6 812254 MC268L Arm, Height Adjuster, L/H 1
7 812255 MC268R Arm, Height Adjuster, R/H 1

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 53



Macerator Parts Catalogue Model 6620 April 2009

Gap Adjusters
Gap Adjuster - Right Side

54 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009 Model 6620 Macerator Parts Catalogue

Gap Adjusters

Gap Adjuster - Right Side

Item No. Stock No. Drawing No. Description Qty.
1 800167 B0OS32075 1/2" x 1-3/4" Bolt, Standard 2
2 800210 BOS40045 5/8" x 1" Bolt, Standard 1
3 803884 MC225A 2-3/4" Washer 1
4 801518 MC228A Rubber Bumper Pivot, Bushing 2
5 803908 MC22W3 Rubber Bumper 1
6 803928 MC22W9 Pivot, Rubber Bumper 1
7 810416 MC237C Holder, Swivel Nut 1
8 810418 MC237D Swivel Nut, Rubber Bumper Adjuster 1
9 810412 MC23WT7R Pivot, Rubber Bumper, R/H 1
10 800133 NUTSJ64 1" Nut, Jam 1
11 804367 WAL32 1/2" Washer, Lock 2
12 804368 WAL40 5/8" Washer, Lock 1
Gap Adjuster - Left Side
Item No. Stock No. Drawing No. Description Qty.
1 800167 B0OS32075 1/2" x 1-3/4" Bolt, Standard 2
2 800210 BOS40045 5/8" x 1" Bolt, Standard 1
3 803884 MC225A 2-3/4" Washer 1
4 801518 MC228A Rubber Bumper Pivot, Bushing 2
5 803908 MC22W3 Rubber Bumper 1
6 803928 MC22W9 Pivot, Rubber Bumper 1
7 810416 MC237C Holder, Swivel Nut 1
8 810418 MC237D Swivel Nut, Rubber Bumper Adjuster 1
9 810410 MC23W7L Pivot, Rubber Bumper, L/H 1
10 800133 NUTSJ64 1" Nut, Jam 1
11 804367 WAL32 1/2" Washer, Lock 2
12 804368 WAL40 5/8" Washer, Lock 1
IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 55



Macerator Parts Catalogue Model 6620 April 2009

Axle Assembly

56 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009 Model 6620 Macerator Parts Catalogue

Axle Assembly

Item No. Stock No. Drawing No. Description Qty.
1 800072 800072 7/16" x 1-1/2" Bolt, Carr. 7
2 800073 800073 7/16" x 1-1/4" Bolt, Carr.

3 800176 800176 1/2" x 4" Bolt, Standard 2
4 800240 800240 7/16" Nut, Standard 16
5 801820 801820 Pin, Hitch, R, 1/8" x 2-5/8" 1
6 804067 804067 Wheel (Tire, Rim, and Valve) 4
7 804078 804078 Wheel Bolt, 9/16" x 1-3/4" 24
8 804111 804111 Pin, Clevis, 5/8" x 2" 1
9 804368 804368 5/8" Washer, Lock 2
10 806556 806556 7/16" Washer, Lock 16
11 807558 807558 Nipple, Grease 1/4" NF 4
12 807757 807757 1/4" x 1/2" Bolt, Round Socket Head, Gr. 8 2
13 808115 808115 Rim 4
14 810649 810649 1/2" Nut, Standard, Lock, Pinch 2
15 804180r01 A66011 Walking Beam Assembly 2
16 801471r01 MC217 Axle Bushing 4
17 803851r01 MC21W4L Axle Support, L/H, Bottom 1
18 803853r01 MC21W4R Axle Support, R/H, Bottom 1
19 803865r01 MC21W7L Axle Seat, L/H, Top 1
20 803867r01 MC21W7R Axle Seat, R/H, Top 1
21 803871 MC21W9 Travel Safety Bracket 1
22 810407 MC230L Pivot Shaft, Walking Beam, Axle, L/H 1
23 810408 MC230R Pivot Shaft, Walking Beam, Axle, R/H 1
24 810406 MC234 Washer, Pivot Shaft, Walking Beam, Axle 2
25 803946r01 MC237 Washer, Walking Beam 2
26 807000 MC237A Axle Grease Bolt 2
27 810398 MC23W2 Axle 1
28 810420 MC240L Spacer, Walking Beam, Axle, L/H 1
29 810422 MC240R Spacer, Walking Beam, Axle, R/H 1

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 57



Macerator Parts Catalogue Model 6620 April 2009

Walking Beam Assembly

58 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009

Model 6620

Macerator Parts Catalogue

Walking Beam Assembly

Item No. Stock No. Drawing No. Description Qty.
1 804069 804069 Wheel Hub/Race 2
2 804070 804070 Oil Seal 2
3 804071 804071 Bearing 2
4 804073 804073 Bearing 2
5 804075 804075 Nut 2
6 804076 804076 Cotter Pin 2
7 804077 804077 Hub Cap 2
8 804080 804080 Washer 2
9 807821 MC556 Race 2
10 807822 MC554 Race 2
11 801538r02 MC235 Bushing, Walking Beam 1
12 803959 MC23W5 Walking Beam 1
IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 59



Macerator Parts Catalogue Model 6620 April 2009

Hydraulics

60 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009

Model 6620 Macerator Parts Catalogue

Hydraulics

Item No. Stock No. Drawing No. Description Qty.
1 800062 800062 5/16" x 3/4" Bolt, Carr. 4
2 800205 800205 5/16" x 1-1/2" Bolt, Carr. 2
3 804099 804099 Quick Coupler 1
4 804103 804103 Pin, Hitch, R, 5/32" x 2-15/16" 8
5 804105 804105 Grommet 3
6 804106 804106 Grommet 1
7 804194 804194 5/16" Nut, Standard 6
8 804198 804198 5/8" Nut, Standard (See pages 38-39, Item 11) -
9 804368 804368 5/8" Washer, Lock (See pages 38-39, Item 13) -
10 807452 807452 Tee # 6 JIC 1
11 807517 807517 5/8" x 1-3/4" Bolt, Carr. (See pages 38-39, Item 14) -
12 807528 807528 5/16" Washer, Lock 8
13 812244 A66020 Cylinder Assembly (See pages 62-63) 2
14 803795 MC211 Clamp, Hose 1
15 803829 MC215F Hydraulic Hose Clamp 4
16 810432 MC2226L Brace, Shield, Cylinder, L/H 1
17 810435 MC2226R Brace, Shield, Cylinder, R/H 1
18 812344 MC285L Shield, Cylinder, L/H 1
19 812348 MC285R Shield, Cylinder, R/H 1
20 807449 MC712A Hydraulic Hose - Long 1
21 807451 MC713A Hydraulic Hose - Short 1
22 807705 MC718 Flow Restrictor 1
23 804101 MC720 Cylinder Pin, 3-1/4" 2
24 804102 MC721 Cylinder Pin, 4-3/4" 2

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 61



Macerator Parts Catalogue Model 6620 April 2009

rator g
Cylinder Assembly




April 2009 Model 6620 Macerator Parts Catalogue

Cylinder Assembly

Item No. Stock No. Drawing No. Description Qty.
1 812683 812683 Seal Kit, Cylinder 1

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 63



Macerator Parts Catalogue Model 6620 April 2009

Air System

64 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009

Model 6620

Macerator Parts Catalogue

Air System

Item No. Stock No. Drawing No. Description Qty.
1 800143 800143 8-32 Nut, Machine 4
2 800240 800240 7/16" Nut, Standard 4
3 800755 800755 1/4" Compression x 1/4" Male Pipe Thread Elbow 1
4 801714 801714 Clamp, U, Gauge 3
5 803625 803625 7/16" x 1-1/4" Bolt, Standard 4
6 804107 804107 Grommet 4
7 804108 804108 Grommet 8
8 804109 804109 Grommet 9
9 804143 804143 Air Bag 4
10 804146 804146 Gauge, Roll Pressure 2
11 804147 804147 Guage, Air Tank Pressure 1
12 804148 804148 Bulkhead Fitting 1
13 804149 804149 Shrader Valve 1
14 804150 804150 Straight Fitting, 1/8" x 1/4" 2
15 804151 804151 Straight Fitting, 1/4" x 1/4" 5
16 804152 804152 1/8" Male x 1/4" Hose End Elbow 5
17 804153 804153 1/4" Female End x 1/4" Hose End Elbow 3
18 804154 804154 Tee 2
19 806556 806556 7/16" Washer, Lock 4
20 808623 808623 Green Tubing 1/4" (For whole machine.) 35.5ft
21 810773 810773 8-32 x 2" Screw 4
22 812301 812301 Regulator, Air, Adjustable Valve, 4 Ports (Norgen) 2
23 812302 812302 Nut, Air Regulator (Norgen) 2
24 812804 812804 Plug, Counter Sunk, Black, 0.500 in. 1
25 814001 814001 Tee, Brass Forged, 0.250 in. FPT 1
26 814002 814002 Tee, Brass Forged, 0.125 in. FPT x MPT x FPT 1
27 814003 814003 Plug, Square Head, Brass, 0.125 in. 1
28 814004 814004 Elbow, Brass Forged, 0.250 in. FPT x MPT, 90 Deg. 1
29 814005 814005 Adapter, Brass, 0.250 in. FPT x 0.125 in. MPT 1
30 814006 814006 Valve, Brass, Check 1
31 814007 814007 Valve, Brass, Relief 1
32 810772 MC213 Clamp, Air Regulator 2
33 810494 MC26W3 Air Tank 1

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 65



Macerator Parts Catalogue Model 6620 April 2009

Lights & Emblem Assembly

66 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009

Model 6620

Macerator Parts Catalogue

Lights & Emblem Assembly

Item No. Stock No. Drawing No. Description Qty.
1 800062 800062 5/16" x 3/4" Bolt, Carr. 6
2 800200 800200 3/8" x 2-1/2" Bolt, Standard 2
3 800209 800209 5/16" x 3/4" Bolt, Standard 2
4 800233 800233 1/4" Nut, Standard 2
5 800236 800236 3/8" Nut, Standard 4
6 804106 804106 Grommet 1
7 804194 804194 5/16" Nut, Standard 8
8 804302 804302 Compression Spring 2
9 807523 807523 3/8" SAE Washer, Flat 2
10 807528 807528 5/16" Washer, Lock 8
11 807712 807712 SMV Emblem Triangle 1
12 807713 807713 SMV Emblem Bracket, 2" x 11" 1
13 807919 807919 SMV Emblem Bracket, 2" x 2-1/2" 1
14 808267 808267 Bulb 2
15 814753 814753 Lamp Light (With Plug Complete) 2
16 807802 MC2514 Bracket - SMV Emblem 1
17 804032 MC251A Light Bracket, Pivot Wear Plate 2
18 804044r02 MC25W1L Light Bracket, L/H 1
19 808381 MC25W1R Light Bracket, R/H 1
20 801732 MC745 Wire Harness (With plug-ins complete.) 1

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 67



Macerator Parts Catalogue Model 6620 April 2009

Attachment Brackets

68 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009

Model 6620

Macerator Parts Catalogue

Attachment Brackets

Item No.

1

0o N o o s~ WN

Stock No.

800055
800166
800197
804196
804366
804367
812249
812253

Drawing No.

800055
800166
800197
804196
804366
804367
MC27W6L
MC27W6R

Description

1/2"X 1-1/4" Bolt, Carr.
1/2" x 1-1/4" Bolt, Standard
3/8" x 1-1/4" Bolt, Standard
1/2" Nut, Standard

3/8" Washer, Lock, Gr. 8
1/2" Washer, Lock

Quick Attach Bracket, L/H
Quick Attach Bracket, R/H

Qty.

0 B~ 00 O b

=

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 69



Macerator Parts Catalogue Model 6620 April 2009

Windrower Attachment Kit K101

70 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009

Model 6620

Macerator Parts Catalogue

Windrower Attachment Kit K101

Item No. Stock No. Drawing No. Description Qty.
1 801818 801818 Pin, Lynch, 7/16" 2
2 800209 B0OS20035 5/16" x 3/4" Bolt, Standard 10
3 803623 B0S24035 3/8"x 3/4" Bolt, Standard 8
4 800195 B0S24045 3/8" x 1" Bolt, Standard 10
5 800197 B0S24055 3/8"x 1-1/4" Bolt, Standard 6
6 800165 B0OS32065 1/2" x 1-1/2" Bolt, Standard 2
7 800225 BOSH20065 5/16" x 1-1/2" Cap Screw, Socket Head 2
8 803998 MC248 Top, Windrower 1
9 803994 MC248C 7mm Bushing 3/8" ID 2
10 803996 MC248D Hook, Attachment 2
11 810636 MC248KL Brace, Windrower, L/H 1
12 810633 MC248KR Brace, Windrower, R/H 1
13 810621 MC248M Spacer, Windrower, 2
14 810622 MC248N Plate, Reinforcement, Windrower 2
15 804000 MC24W1 Chute Adjuster Plate 1
16 804002 MC24W2 Chute Adjuster Slide 2
17 804026 MC24W8 Chute Adjuster Bracket, L/H 1
18 804016 MC24W8A Support, Windrower, L/H 1
19 804018 MC24W8B Support, Windrower, R/H 1
20 804020 MC24W8CL Windrower Width Adjuster, L/H 1
21 804022 MC24W8CR Windrower Width Adjuster, R/H 1
22 804025 MC24W8F Wing Bolt, Windrower 4
23 804028 MC24W9 Chute Adjuster Bracket, R/H 1
24 804194 NUTS20 5/16" Nut, Standard 2
25 800236 NUTS24 3/8" Nut, Standard 18
26 804196 NUTS32 1/2" Nut, Standard 2
27 807522 WAF20M 5/16" SAE Washer, Flat 10
28 807523 WAF24M 3/8" SAE Washer, Flat 42
29 807524 WAF32M 1/2" SAE Washer, Flat 4
30 807528 WAL20 5/16" Washer, Lock 10
31 804366 WAL24 3/8" Washer, Lock 24
32 804367 WAL32 1/2" Washer, Lock 2

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 71



Macerator Parts Catalogue Model 6620 April 2009

Spreader, Adjustable Attachment Kit K102

72 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009

Model 6620

Macerator Parts Catalogue

Spreader, Adjustable Attachment Kit K102

Item No. Stock No. Drawing No. Description Qty.
1 800165 800165 1/2" x 1-1/2" Bolt, Standard 2
2 800195 800195 3/8" x 1" Bolt, Standard 12
3 800197 800197 3/8"x 1-1/4" Bolt, Standard 6
4 800204 800204 5/16" x 1" Bolt, Standard 2
5 800209 800209 5/16" x 3/4" Bolt, Standard 6
6 800236 800236 3/8" Nut, Standard 26
7 801818 801818 7/16" Lynch Pin 2
8 803623 803623 3/8" x 3/4" Bolt, Standard 16
9 804196 804196 1/2" Nut, Standard 2
10 804366 804366 3/8" Washer, Lock, Spring, Gr. 8 34
11 804367 804367 1/2" Washer, Lock, Spring, Gr. 8 2
12 807522 807522 5/16" SAE Washer, Flat 8
13 807523 807523 3/8" SAE Washer, Flat 60
14 807524 807524 1/2" SAE Washer, Flat 4
15 807528 807528 5/16" Washer, Lock, Spring, Gr. 8 8
16 807729 MC247C Spreader Top Plate 1
17 803996 MC248D Attachment Hook 2
18 804010 MC24WTA Top Support, L/H, Spreader 1
19 804012 MC24W7B Top Support, R/H, Spreader 1
20 807728 MC24W7D Fin - Spreader Adjustable, L/H 4
21 807726 MC24WTE Fin - Spreader Adjustable, R/H 4
22 813950 MC271 Brace, Spreader, R/H 1
23 813953 MC272 Brace, Spreader, L/H 1
24 813955 MC278 Plate, Reinforcement, Spreader 2
25 813957 MC279 Spacer, Spreader 2

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 73



April 2009

Macerator Parts Catalogue Model 6620
Moldboard Attachment Kit K105

20

14

) (N .
—
o 3
<
oo /e
~) (0 . N
|
@) )
(o]
-

74 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009 Model 6620 Macerator Parts Catalogue

Moldboard Attachment Kit K105

Item No. Stock No. Drawing No. Description Qty.
1 800062 800062 5/16" x 3/4" Bolt, Carr. 18
2 800165 800165 1/2" x 1-1/2" Bolt, Standard
3 801081 801081 Pin, Clevis, 1/2" x 1-3/4"

4 801818 801818 Pin, Lynch, 7/16" 2
5 801820 801820 Pin, R, 1/8" 2
6 804194 804194 5/16" Nut, Standard 18
7 804196 804196 1/2" Nut, Standard 7
8 804367 804367 1/2" Washer, Lock 7
9 807522 807522 5/16" SAE Washer, Flat 2
10 807524 807524 1/2" SAE Washer, Flat 7
11 807528 807528 5/16" Washer, Lock 16
12 803676 MB123 Moldboard Hinge Bushing 7
13 808547 MB125 Plastic Moldboard Extension 1
14 803692 MB126 Extension Angle Adjuster Bar 1
15 808546 MB127 Plastic Moldboard 1
16 808175 MB128 Plastic Moldboard 1
17 814714 MB129 Pin, Bolt, 1/2" x 4-5/8" 1
18 803696 MB12W1 Moldboard Quick Attach Hook, R/H 1
19 803694 MB12W2 Moldboard Quick Attach Hook, L/H 1
20 808566 MB12W7 Moldboard Extension Frame 1
21 810581 MB13W1 Main Frame, Moldboard 1
22 810584 MB13W2 Arm, Adjuster, Moldboard 1

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 75



Macerator Parts Catalogue Model 6620 April 2009

Tedder Attachment Kit K104

Item No. Stock No. Drawing No. Description Qty.
1 800165 800165 1/2" x 1-1/2" Bolt, Standard 20
2 800166 800166 1/2" x 1-1/4" Bolt, Standard 4
3 800167 800167 1/2" x 1-3/4" Bolt, Standard 8
4 800190 800190 3/4" x 2" Bolt, Standard 4
5 800191 800191 3/4" x 2-1/2" Bolt, Standard 1
6 800233 800233 1/4" Nut, Standard 10

76 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009 Model 6620 Macerator Parts Catalogue

Tedder Attachment Kit K104

Item No. Stock No. Drawing No. Description Qty.
7 800321 800321 Coupler, 1-3/8" 1
8 801682 801682 Tedder, Daros (Rossi) 1
9 801818 801818 Pin, Lynch, 7/16" 2
10 801820 801820 Pin, R, 1/8" 1
11 804196 804196 1/2" Nut, Standard 36
12 804199 804199 3/4" Nut, Standard 5
13 804367 804367 1/2" Washer, Lock 40
14 804369 804369 3/4" Washer, Lock 4
15 807524 807524 1/2" SAE Washer 2
16 807706 807706 1/2" x 1-3/4" Bolt, Carr. 6
17 808353 808353 Washer, Lock, Spring, 1/4" Gr. 8 10
18 808781 808781 1/4" SAE Washer, Flat 10
19 808782 808782 1/4" x 2" Bolt, Standard 10
20 808784 808784 1/2" x 2-1/4" Bolt, Standard, Gr. 8 2
21 808785 808785 Motor, Hydraulic, 2001 DH 50 (See pages 78-79, Item 11) -
22 809040 809040 10mm x 40mm Bolt, Metric 6
23 809090 809090 Tooth Arm, Fixed, Tedder 8
24 809091 809091 Tooth, Tedder 12
25 809092 809092 Plate, Tooth Clamp, Tedder 12
26 809094 809094 14mm x 40mm Bolt, Metric 20
27 809095 809095 14mm Nut, Lylon Lock 24
28 809096 809096 Tooth Arm, Adjustable, Tedder 4
29 809098 809098 14mm x 25mm Bolt, Metric 4
30 809586 809586 Pin, Clevis, 3/4" x 2" 1
31 812755 812755 7/8" x 4-1/2" Bolt, Standard 2
32 812756 812756 7/8" Nut, Standard 4
33 812757 812757 7/8" SAE Washer, Flat 6
34 810158 A66012 Turnbuckle Assembly, Tedder (See pages 80-81) 1
35 810553 MCT111L Tedder Attachment Hook, L/H 1
36 810555 MCT111R Tedder Attachment Hook, R/H 1
37 807861 MCT115 Arm, Motor Mounting, R/H 1
38 807864 MCT116 Arm, Motor Mounting, L/H 1
39 807859 MCT117 Motor Mounting Plate 1
40 807882 MCT119 Tedder Flap 2
41 807876 MCT11W1 Tedder Main Beam 1
42 810559 MCT11W9L Tedder Flap Frame, L/H 1
43 810562 MCT11W9R Tedder Flap Frame, R/H 1
44 810557 MCT120 Tedder Attachment Arm 2
45 810157 MCT1214 Bushing, Turnbuckle, Tedder 1
46 813960 MCT126 Clamp, Tedder 5
47 813968 MCT12W6 Bracket, Attachment, Tedder 3
48 813970 MCT12W7 Clamp, Bracket, Flap Attach, L/H, Tedder 1
49 813972 MCT12W8 Clamp, Bracket, Flap Attach, R/H, tedder 1
50 814677 MCT12W9 Stabilizer Bar, Tedder 2

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 77



Macerator Parts Catalogue Model 6620 April 2009

Tedder Attachment Kit K104 Hydraulics

Z

78 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009

Model 6620

Macerator Parts Catalogue

Tedder Attachment Kit K104 Hydraulics

Item No. Stock No. Drawing No. Description Qty.
1 802478 79231-1 Hydraulic Hose, 24" 1
2 801820 801820 Pin, R, 1/8" 1
3 802474 802474 Valve, Check 1
4 802482 802482 Elbow, Hydraulic 1
5 802484 802484 Tee, Hydraulic 2
6 802485 802485 Tee, Hydraulic 1
7 802486 802486 Adapter, Hydraulic 2
8 802836 802836 Valve Body 1
9 804099 804099 Quick Coupler 2
10 807055 807055 Pin, Clevis 1
11 808785 808785 Motor, Hydraulic, 2001 DH 50 1
12 808783 B0S16125 1/4" x 3" Bolt, Standard 2
13 807879 MCT11W5 Valve Body Holder 1
14 808721 MCT745 Hydraulic Hose 2
15 808722 MCT746 Hydraulic Hose 2
16 800233 NUTS16 1/4" Nut, Standard 2
17 807522 WAF20M 5/16" SAE Washer, Flat 6
18 808353 WAL16 1/4" Washer, Lock 2
IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 79



Macerator Parts Catalogue Model 6620 April 2009

Tedder Attachment Kit K104 Turnbuckle Assembly

80 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009

Model 6620

Macerator Parts Catalogue

Tedder Attachment Kit K104 Turnbuckle Assembly

Item No. Stock No. Drawing No. Description Qty.
1 809600 809600 Pin, Coiled Spring, 0.312" x 1.25" 2
2 810155 MCT1213 Spacer, Bushing, Tedder 1
3 810138 MCT12W1 Clevis, Turnbuckle, Tedder 1
4 810144 MCT12W2 Arm Weldment, Turnbuckle, Tedder 1
5 810149 MCT12W3 Rod Weldment, Turnbuckle, Tedder 1
IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 81



April 2009

Model 6620

Macerator Parts Catalogue

Gathering Wheels Attachment Kit K107

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.

82



April 2009

Model 6620

Macerator Parts Catalogue

Gathering Wheels Attachment Kit K107

Item No. Stock No. Drawing No. Description Qty.
1 800164 800164 1/2" x 1 "Bolt, Standard 10
2 800166 800166 1/2" x 1-1/4" Bolt, Standard 4
3 800197 800197 3/8"x 1-1/4" Bolt, Standard 16
4 800236 800236 3/8" Nut, Standard 16
5 804076 804076 Cotter Pin 4
6 804196 804196 1/2" Nut, Standard 12
7 804366 804366 3/8" Washer, Lock, Gr. 8 16
8 804367 804367 1/2" Washer, Lock 12
9 807523 807523 3/8" SAE Washer 8
10 807524 807524 1/2" SAE Washer, Flat 6
11 807556 807556 Nipple, Grease, 1/8 MPT 4
12 810288 810288 1" SAE Washer 2
13 811516 811516 Guide Wheel, Gathering Wheel 2
14 811520 811520 Collar, Sealing Ring, Gathering Wheel 2
15 811521 811521 Washer, Spindle, 1" 2
16 811522 811522 Nut, Spindle NF, 1" Slotted Jam 2
17 811533 811533 Seal, Oil, Gathering Wheel 2
18 811534 811534 Cap, Dust, Gathering Wheel 2
19 811535 811535 Cup, Bearing, Tapered Roller 4
20 811536 811536 Cone, Bearing, Tapered Roller 4
21 811603 811603 5/16" x 1-3/4" Bolt, Carr. 12
22 811604 811604 Nut, Lock, Pinch, 5/16" 12
23 811605 811605 Ring, Gathering Wheel 2
24 811606 811606 Disc, Gathering Wheel 2
25 811607 811607 Spindle with Bar, Gathering Wheel 2
26 811389 A66018 Pivot Arm, L/H, Gathering Wheel 1
27 811388 A66019 Pivot Arm, R/H, Gathering Wheel 1
28 811362 MCG111 Plate, Mounting Bracket, Gathering Wheel 2
29 811364 MCG112 Plate, Mounting Bracket, Gathering Wheel 2
30 811365 MCG113 Nylon Bushing, Gathering Wheel 2
31 811377 MCG114 Backing Plate, Gathering Wheel 2
32 811367 MCG115 Washer, Gathering Wheel 2
33 811375 MCG116 Stop Plate, Swivel Bracket, Gathering Wheel 2
34 811373 MCG117 Swivel Bracket, Gathering Wheel 2
35 811370 MCG118 U Clamp, Gathering Wheel 2
36 811392 MCG119 Chain, 5/16" x 1-1/4", Gathering Wheel 2
37 811360 MCG11w1 Bracket, Walking Beam Mount, Gathering Wheel 2
38 811348 MCG11W4L Chain Hook, L/H, Gathering Wheel 1
39 811342 MCG11W4R Chain Hook, R/H, Gathering Wheel 1
40 811355 MCG11W5 Swivel Bracket, Gathering Wheel 2

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 83



Macerator Parts Catalogue Model 6620 April 2009

“ (TADANGERIT ° [AWARNING!] °©

4

Z7 | \@

MOVING PARTS HAZARD HIGH PRESSURE FLUID HAZARD DC0069

To prevent serious injury or death from moving parts: To prevent serious injury or death:
+ KEEP AWAY, Moving Parts can crush and dismember. « Relieve pressure on system before repairing,
« Do not operate without guards and shields in place.

« Close and secure guards and shields before starting.

« Keep hands, feet, hair, and clothing away from moving « Wear proper hand and eye protection when

parts. searching for leaks. Use wood or cardboard instead
« Disconnect and lockout power source before adjusting of hands.

or servicing. g . ' )
« Do not stand or climb on machine when operating. 8 « Keep all components in good repair. DC0068

adjusting or disconnecting.

Agl.and | 1000 RPM

DC0073

540 RPM

s ADANGER!
> d

KEEP SHIELDS AND
GUARDS IN PLACE

84

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009 Model 6620 Macerator Parts Catalogue

Item No. Stock No. Drawing No. Description Qty.
1 814402 814402 Macerator 6620 Side Panel Decal 2
2 814406 814406 Side Panel Grains Decal 2
3 801621 DCO074 Grease Point Decal 18
4 801620 DC0O063 Moving Parts Hazard Decal 3
5 801629 DC0O068 High Pressure Fluid Hazard Decal 4
6 801628 DC0069 Up Decal 2
7 801615 DC0O066 Agland Decal 2
8 801613 DC0062 1000 RPM Decal 1
9 801625 DCO065 Rubber Roll Air Bags Decal 1
10 801614 DC0061 540 RPM Decal 1
11 801627 DCOO070 Steel Roll Air Bags Decal 1
12 801618 DCO0O71 Air Tank Pressure Decal 1
13 801617 DCO072 Air Tank Fill Decal 1
14 808660 DCO073 Close/Widen Gap Decal 2
15 801619 DCO064 Keep Shields and Guards in Place Decal 4
16 814021 814021 Initial Field Settings Decal 1
17 802303 802303 Reflective Tape 2in x 9in Yellow 1
18 802302 802302 Reflective Tape 2in x 9in Red 1

Initial Recommended Roll Settings (Starting Point) Yellow
Crop Steel Steel Rubber Rubber
Types Roll Gap Roll (PSI) Roll Gap Roll (PSI)
Timothy/Grasses 1/32” (0.8mm) 60 1/32” (0.8mm) 50
Bermuda/Brougham | 1/32” (0.8mm) 60 1/32” (0.8mm) 50 Red
Grasses
Cereals, 1/32” (0.8mm) 50 1/32” (0.8mm) 50
Oat Hay/Wheat
1st Cut Alfalfa 1/8” (3.1mm) 5 1/32” (0.8mm) 20
2nd, 3rd, 4th Cut 3/16” (4.8mm) 5-7 1/32” (0.8mm) 15-20
Alfalfa -1/4” (6.4mm)
Broad Leaf and 1/4” (6.4mm) 60 1/32” (0.8mm) 50
Heavy Stemmed
Plants

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 85



Macerator Parts Catalogue Model 6620 April 2009

Part Number (Drawing or Stock)........cccceeeeeeeennns Page Number  800240........ e 3,7,21, 47,57, 65
4G 5t SR SRRR 79 800259 ..ottt 13, 15, 23
BO004S .t G T L T 1010 12 (G SRR 19
8OO0 ... 23,39,40, 44, 47 80032ttt e et e ne e neeeean 77
BO00DS .ttt 51,89 800396 ..ot e 3
101010 ARSI 5,40, 44 800755 .iiiiiiiiisiesiieesieessesste et e e ae e 65
BO00D9 . 39,40  BOO8TB ....eiiieeiiieeeeesieeeeiee st e st e ssee s ese e s se e e e sse e nee e s aneeeaan 23
800062 ...t 5,9,11,20,61, 67,75  8BOLO8L...coiceeeeeieeeeerie et sne e 75
BO00BA ...ttt 20,44  8BOLLB9 ...t 43, 49
101010 LG SRR G L IR O Iy A < 10 I 0 17
BO00BB ..ot Lo 3 2 10 1 I PP 43
1010101 SRR 11 T 1 1 5 A AR 43, 49
L0100 S G Y A < 10 1 I I 3 S 57
S 101010 A J PSRRI 20, 47,57  BOLA8BL.... et 41, 47
800133t 39,40,44, 47,55  BOLABA ...t 39, 45
L0101 I TSN LT TN 510 1 I SRR 55
BO0LDO et e S T 10 1 R 3T T 0O PSRR 59
BOOLOA ...t s 21,43,83  BOLBL3 ...t e e ae e 85
1010 1G 1 TSR 4 T < T T 1 1 G 1 I SR 85
800L6O6.....eeeeeeeeee e 39,40,44,47,69, 76,83  8O0LBLD ...ttt e 85
BOOLOT ettt LTS T T 1 1 3 SRR 85
1010 1 4 SRR 39,44 BOLBLS8...ieeieeceee e e s 85
S 10 1 O PSRRI 10 G K ISP R 85
S 10 0 RS L 3 10 1 G 12 O SRR 85
L0101 SRR 39 BOLB2L et 85
BOOLTB ..ottt e s BT 8OLB25.. ettt e s 85
BOOLBA ...ttt e s B 2 10 1 G 3 AR 85
BO0L8O. e eane A5 BOLB28...eeeeeeeetee e 85
BO0LO0 ..ttt e e 76  BOLO29....co ettt 85
BO0LOL ittt s TR <1013 1 SRR SSR 41
800195 s T,13, 15, 71, 73 BOLB82...co ettt ettt e e eane 77
800197 ..ooveeeeen 11,13, 15,21, 41, 47,53, 69, 71, 73,83 BOLTLA ...ttt s 65
BOO0LO8... et e s L3S T < 0 I PR 67
1010 22 0 10 SRR 67  BOL8BL8...e et 5,71,73,75, 77
BO0204 ...t e 73 801820 41,47,51,57,75,77,79
1010 124 1 S Bl 802302 .oieiteirieeier e e 85
L0102 0 1 SR B2 G 10 022 {0 1C SR 85
S 1010 12 PR RR AD  BO24TA .t s 79
800209 .. 3,13,15,21, 67, 71, 73 8O24T8 ..ottt sttt st st ne e s 79
L0 10 2230 O TSR AD  BO2482. e 79
S 101 1241 O PSR S BE 802484 e 79
S 10112 I TSR 23 BO2485...i e 79
1010 2230 I RS DG T 100 ] R 79
S 1010 1241 G SRR 21 802830 .eeieeeiiereeee e e 79
BO02L9.. ettt 3,7 80291 s 43
1010022 < RS 0 R 510 124 B I AR 43
BO0228 ...t s 13 802922 .. e 17
800233 ..t 21,67, 76,79 803583 ...iiiciirieiiis et sa e sre s sag e e nns 41
800236 .......... 5,7,13,15, 17, 23,41, 45,53, 67, 71, 73, 83 803585 ...coicceeiieieeiieeeriie s seeeessiee e see s see e sse e s see s s ssee e s neennans 45

86 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009

Model 6620

Macerator Parts Catalogue

8035806 ...t s 15
803587 ... 45
803610 7
BOBBLL... e 3
B03BBL2....cor 3
BO3BLO.....eiiiereririre s 21
803623 ... 15,71, 73
803625 ...t 3,7,65
803660 ..o 17
BO3BBOBL.....ooiieii e s 43
03602 ..o 43, 49
O3B 76 s 75
803692 ... s 75
03B ... 75
803696 ... 75
BOBTLOIO2 ... s 13
0BT 22 13
803729 19
8O03T730r0L...ii e s 13
803732101 13
803733I0L..ireer s 19
BO3T3Ar0L ... s 13
OBTA2102 ... 13
BOBTAATO3 ... s 15
8O03T74ABI03 ... s 13
BOBTABIOL ... 13
803755102, s 15
803T760r0L ... s 15
BOBTBL ... 17
BOBTBA ... s 15
BOBTO5 ... s 13
BOBTBO ... 15
BOBTBT et s 13
BOBT T3 s 13
03795, 61
03824 21
BO3B827 ... s 21
803829 .. 61
8038BLI0L ... s 57
8038B3r0L....ieiie e s 57
803855 ... 21
803857 e 21
BO038BLIOL.....cieeiee e 3
8038B3rOL.....oiirr 3
8038BD5I0L.....eiiirerere e s 57
8038 TTOL.....eieiiee e s 57
8038609 ... 21
BOBET L. s 57
803884 ... 39, 45,55

803892 ... 45
803894 ... 45
803895 ... 41
0387 ... s 23
803908 ... 41, 47,55
803912, a7
8039L5...c s 41
803928 ... 55
803929101 41
803938rOL....iiie e s 51
803939 .. 51
0394LI0L .. s 51
803946BI0L....eiiiee e s 57
0BT .. 47,51
803950 .. 53
BO03BODL... e s 51
803959 .. 59
803962 ... 51
803963r0L....eiii e s 47
803966r02 ... 51
803970r02.....oiiirer s 3
803994 ... 11, 41, 47,71
803996 ... 71,73
803998 ... 71
804000 ... e s 71
04002 ..o 71
04010 s 73
BOA0L2... e e s 73
BO40LO.....oiiiri s 71
BOA0LE.... s 71
804020 .t e 71
04022 ... 71
804025 ..o 71
804026 ..o e 71
804028 ... 71
04032 ... s 67
804035r0T..ciieee e s 41, 47
04037 . 41, 47
80403910 s 41
804042101 s 15
804042102 ..o 41
0404402 ..o 67
BO04049r0T...i e s 41, 47
804050r02 ... 41
804059 .. 13
BO40BL.....eiiiei e s 13,15
804062 ..o 13,15
B040BA ... 13,15
BO040B0 ... 13,15

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 87



Macerator Parts Catalogue

Model 6620

April 2009

BO40BT ettt e 57
804069 ... 59
04070 s 59
S 07 O TSP 59
04073 59
04075 s 59
BOA0TB ..ttt e 59, 83
OAOTT e s 59
0407 8.t s 57
04080 ..t s 59
BO408L.....oiirr 23
04082 ... 23
BOA08BT ...t e 23
804090 .. 21
804093 ... 21
804099 ... e 61
804099 ... 79
040D s 61
BOAL02... et e 61
04103 61
04105 ... s 61
BO4L0B ...t e 61, 67
OAL0T e 65
04108 s 65
04109 ...t e 65
BOALAL 57
BOALLB ... 13
BOALLB ... s 43
BOALA .. 17
BOALBT e 3
BOALA3B ... s 65
BOALAB ... 65
BOALAT s 65
BOALAS.....o e s 65
BOALA9 ... 65
OALD0.. i s 65
OB .. s 65
BOALD2 ... 65
OALD3... s 65
BOALDA ... s 65
BO4LD5.... 39, 41, 45, 47
0410 ... et s a7
S 07 I C 10 1 RSP TSPR 57
OALET . 51
04190 s 13
0L ..t 3
804194.....oii 5,9,11,13,15,21,61,67, 71,75
804196.............. 21,39, 41, 45,47,51,69, 71, 73,75, 77, 83
BOALIT .. e 21

Y0 <1 T 5, 15, 21, 39, 41, 45, 47, 61
10 L= Y 77
BOA232 o eeeeeeeeeseeeeeeeeeseeeeeeese e eeeeeese e eesssee e eeeseee e eeesenens 43
BOA233 oo eeeeee e eeeeeee e eeeesee e eeese e eeenenens 43
BOA234 oeeeeeeeeeeeeeeeoeeeeeeeeeeseeseeeeseeseeseeeesseses s eeesseseeseeseesenees 49
BOA235 oo eeeeeeeeeseeeeeeese e eeeesese e eeeseee e eeeeseee e seesenens 49
BOA236 eeeeeeeeeeeeeeeeeeseeeeeeeee e eeeeeee e eeessee e eeeeseee e eeesenens 43
1oy G 15
1o - 17
Yo S 17
10 1o 21
1010 V- S 67
Yo 1 J SO 45
10171 161 H 5,7, 13, 15, 21, 41, 43,
............................................................ 45, 49, 53, 69, 71, 73, 83
1Y Loy A 21, 39, 41, 43, 45, 47, 49,
...................................................... 51, 55, 69, 71, 73, 75, 77, 83
804368 eevveeeereeeeeeee 5,21, 23, 39, 41, 45, 47, 55, 57, 61
10 1o 1 SO 45, 77
BOBLBS.eeeeeeereeeeeeeeeeesseeeeseseessseeseeseesseessesseeessseessseeessessesenens 29
10172151 S 27,29
101 72Lo S 27,29
10121511 F 3,7, 21, 47, 57, 65
1012121 13, 41, 47
BOBO3S ..eeeeeeereeeeeeeeeeseeeeeseseeseeeeesseseseseeeesseseeeeseeesseseeseesessenees 43
Y0 1o S 43
1021e o WSS 43
1021 43
10121 S 43
1021e . S 49
107001010 S 57
Y0 (02321 (0 N 41
Y0 (0 c 1< TSSO 11
Y0 (01 T 11
Y0 (01T 11
Y0 (0 Y 2SS 17
10 (0 23
Y00k T 11
107001532 39
10 (011 51, 79
Yo 0 15
Y0y LT Y 13, 15, 23
107110 3 15
Y0710 < J 21
BOTAOB .o eeeeeeeeeeeeeeeeese e eeeesseeesseeeeseeeeseeseesenens 13
BOTAAD oo seeeeeeeeeeseeeeeseseseeesesesemseseeessseseeeeessnessee 61
BOTABL oeeveeeeeeeeeeeeeeeseeeeeeeee e eeeeeeeseseeesesemseseeeseseesseeeesssessee 61
BOTABD oo eeeeeee e eeee e eees e e eeeseeee e eeee e 61
BOTABB e eevveeeeeeeeeeeeeesseeeeesesesseeeessssessseessesssssssessessmssseeesssessen 41

88 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009

Model 6620

Macerator Parts Catalogue

BOTADT e s 41
BOTABL ... 45
OTAT2 s 15
BOTABT .. s 41
OTDL3 23
OTDLG .. 13,15
BOTBLT e 39,41, 45, 47, 61
OTD2L 41
BOTD2L s 51
807522, 3,5,9,11,13,15,21,71,73, 75, 79
807523....iiiii e 5,7,11,13,17,67,71, 73, 83
807524 ... 39,41, 45,47,71,73,75,77, 83
BOTB25. . 23,51
807528.....ociririieieine 9,13,15,21,43,61,67,71, 73,75
BOTDAB.....ierererere s 3
BOT550. e 21
BOT5506.......oiiririri s 39, 41, 45, 47, 83
BO7558....eirer 23,39, 45, 47,51, 57
BOTB59..c s 3
BOT5B2.....eiciiiii e e 23
075Gt 23
BOTHBOA ... 23
BOTEB5......eiiiriie 23
BOTST 8.t e 21
BOTB8L.c e s 3
BOT59L.... 39, 45
BOTB8D ...t 11
BOTT 05 e 61
BOTT0B......oiiiiiiie s a1, 47,77
BOTTL2 . e 67
BOTTAI e 67
BOTT 26 s 73
BOTT 28t e 73
BOTT29 e 73
OTTET e 57
OTTO s 43
BOTTI9 .. 3,7
07802, 67
BOT8LE....oerrr s 27
BOT8LI 27,29
807820 27,29
BOT82L ... 59
BOT822...ce e s 59
07823 27
BOTB24 ... 27
BOT825.... 27,29
07826 29
07836 s 27
BOT8BL .. s 27,29

078D ... 77
BOT8OBL.....oe 77
BOTEOBA ... s 7
BOT8BB......oeieireiiee e s 23
O078B9.....ooiiici 13,15
BOTETO .. s 7
BOT8T e s 79
07882 77
BOTE8A ...t 41
807890 23,39, 41, 45, 47
07919 .. 67
BOTOBA ... s 31
BOTOB5.....eo e s 33
80T966......ceiirie 31, 35, 37
BOT 96T ..t s 33
BO8BO44 ... s 23
808045 ... 23
08046 ... 23
BOBOAT ... s 23
808052 ... 33
080D3 ... 31
BO8B0D4 ... s 31
808055 ... 33
808056 ... s 33
BO8BODT .. s 31
080G ... 35
O80T 2.t s 35
BO8BLOT . s 23
8081L09.....oiirr e 23,39, 41, 45, 47
BO8LID ... s 57
BO8L23...c e s 25
08128 25
BO8LTD s 75
808200 ..couiiiiieie e 23,39, 41, 43, 45, 47
08267 .t 67
808339 .. 43, 49
808340 . s 43,49
0834 L. 43
808342 ... 17,43
BO8343 .. s 43
08344 ... 43
808345 ... 43
808353 ... 17,43,77,79
808355 . 13,15
8083602 ...t 39
BO83BB3 ... s 45
BO838L....r 67
BO8ATO ...t 3
808522 ... 39

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 89



Macerator Parts Catalogue Model 6620 April 2009

BO8D27 ... s 23 8L03B83... 13, 15
8O8B28 ... 23 BLOB8BO...cceiiiri s 15
808530 i s 39 BIL03B98.... i 57
BO8D540G ... s 75 BLOAOB.....i i e s 57
BO8BAT ... 75 8LOAOT ..o e 57
BO8BB6 ... s 75 L0408, 57
08596 ... 13 BLOALO0 e 55
08623 ... 65  BLOAL2 ... 55
808BB0 ... s 85 BLOALG .. s 55
BO8BBT8 ... 5 BLOALS... e e 55
BO08B82 ... 5 810420, s 57
BO8B8D ...t B 80422 57
BO8BB8E8 ... 5 BLOA2T . 21
BO08BIL.....oir 5 8LO429... 21
08B ... B BLOA32.. s 61
BOBTLA ... s 21 BLOAB5.. e 61
O8TLOG ..t B BLOABT s 21
O8TL8 .. B BLOAAB .. 21
BO8BTLI ... 5 BLOATO . e 21
08720 5 BI04 ... 65
BO8T 2L s 79 8LO4OB.....iiiiiieer 39, 45
BO8BT 22 s T BLOAOT . 39, 45
OBTTB .. s 23 BLO50L... i 9
08T 8Lt s TT  8LOBOA ... e 9
BO8BT 82 s TT  BLOBL2 .. 9
08T 83 79 8LOB3BB...ceiiiiiieeeirir e 51
BO8T 8. 7T 8LO5D50.. i 39, 41, 45
BO8BT8E5.... e s TT, 79 BLOBDS.. e e 77
BO88LO.....ooeeicii 5 BLOB55... 7
BO08IBD ...t A5 BLODDT .o s 77
BO8BOBO ... s 39 8L0559.. 77
809040 ...t TT  8LOBB2 ... 7
809090 ...t TT  8LOB8L...iiieeeer s 75
809091 e s TT  BLOB8A.... e 75
809092 ... TT  8LOB2L ... 71
809094 ... TT  8LOB22....iieeee s 71
809095 ... TT  BLOB33... e 71
809096 ... TT  8LOB3G.....oiiiiiiicer s 71
809098 ... TT  8LOBAO ... s 57
09470 s 13 8LOBDO0 ... e 3
809586 ... TT BLOTT2 s 65
809600 ... s 8L BLOTT3 e e 65
BLOLBB...c s 8L BLOT 8T e 13
BLOLAA ... 81 8LO9LG ... 5
LOLAD . 8L BLABAD.. 83
LOLDS ... s 8Ll BLABA8.. 83
BLOLDT e s TT  8LABBS . 83
BLOLB8 ... s TT  8LA3B0 .. s 83
BLO288....ce e s 83 BLAB02.. e e s 83

920 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009

Model 6620

Macerator Parts Catalogue

BLABOA ...t e 83
BLABOD....oee 83
BLABOT i s 83
BLABT0 ittt e 83
LABT 3 83
BLASTD s 83
BLABTT e s 83
LABBE...eerr 83
BLA38I... e 83
BLABO2... e s 83
BLLABS.....oer 51
BLADLOG .. s 83
BLAD20 it s 83
LAB2L 83
BLAD22 . s 83
BLADB3 e s 83
BLABBA . 83
BLADBD .. s 83
BLADBB ..t s 83
LABOSB ... 83
LABOA ..o s 83
BLLBOD ..t e 83
LABOG ... 83
BLABOT et s 83
L2049 . e 21
L2244 ... 61
L2249 ... 69
L2253 e 69
L2254 ... 53
L2255 53
L2263 s 21, 39,41
L2264 ... 21,45, 47
L2278 s 51
L2301 s 65
812302 65
L2327 e 25
L2328 e 25
812329 25
812330 25
82337 ettt e 45
L2340 39
L2344 61
L2348 s 61
BL23B5L . 45
L2354 s 39
BL23B57 ittt e e 41, 47
812360, 41, 47
L2362 s 39
BL23BB5.. ittt 45

L2368 39, 45
L2443 9
BL24D6 ... 45
BL24B9 ... s 39
L2483 39, 41, 45, 47
L2485 ... 21
L2635, 39, 41, 45, 47
L2683 63
L2700 21
L2720 ittt s 39, 45
L2732 21
L2749 .o 23
L2755 .t e 77
L2756 77
BL2TDT e 77
L2280 ... s 65
813325, 39, 45
L3736 e 41, 47
L3790 s 25
L3793 23
L3796 23
L3820 s 17
L3838 7
L3840t s 7
BLBBAB....eee s 7
BA38D3.... 51
BL3O4B...ceieiee 21
L3950, s 73
L3053 73
L3055 73
L3057 s 73
8L3960.....eccie 77
BL3OB8.....o it 77
L3700 s 77
L30T 2 e 77
BLAOOL ... e 65
BLAVO2.... s 65
L4003 o 65
BLAOOA ... 65
BLAVOS.... s 65
BLAD0B......o it 65
BLADOT ..t s 65
BLADLL ..ttt 5
814019 ... 15, 39, 45
BLAD2L . 85
BLADB2.....ooeeeeeeteee e e 21
L4402 85
BLAA0B ..o s 85
BLADB20 ...t 45

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 91



Macerator Parts Catalogue Model 6620 April 2009

BLAD22 .. s 39 DCOOT2 . 85
LABTT e s TT  DCOOTS . s 85
LATLA .. s 75 DCOOTA ...t e 85
BLATES . s 67 KELBOS.... s 17
LATTO e s 23 KE2404... s 43
LATTL e 23 KE240B6....c s 13,15
ABBOOS......e e s 3 KE2408.... s 43,49
ABBOOA.......ceiiiie s 3 KE2412. 23
ABBOOD........coicrire et s 5L KE24160D5 ...t s 43
ABBOOB........eieeiiiieti e A7 KE242007 ..ot 43
ABBOOT ...t s A1 MBL23B...r s 75
ABBOLL ...ttt e e BT  MBL25.. e 75
ABBOLD......e e TT MBL2B.... s 75
ABBOLA ...t s 3 MBIL27 75
ABBOLS......ooiirire et s 83 MBIA28....r s 75
ABBOL ... 83 MBIA29... s 75
ABBO20......ciiiiieiiiri e 6L  MBIL2WL. .o s 75
ABBO23......ooiiriie e s 3 MBI2W2... e 75
ABBOST ...t 23 MBL2WT e s 75
ABBO38.......oiiiiieire e 23 MBIABWL..e e 75
BOC20035.....eciirereirrrrer e 9,11 MBIABW2...r s 75
BOC20045......oee e 13,15 MOCLA2 .. 13
BOSLOL25 ... s 79 MCLL2WS3 ... 15
BOS20035.....cceiirirriiesiesrere e 13,15, 71 MOCLLS s 13
BOS20085T.....eiieiiiei e A3 MOCLLA s 13
BOS20108......cooiiiiie s 15 MCLLAB...o e s 19
BOS24035.....cciiiririieeie s 15, 71 MCLLAS ..o s 19
BOS24045....... s 13,15, 71 MOCLLABL e s s 13
BOS24055......cciiirc 11,123,125, 71 MCLABR....ociir s 13
BOS24085T......ciiiiriiesieiere s 43,49  MOCLIWL...oorer e 13
BOS32045.....ee e A3 MOCLIWZ e s 15
BOS32065........coiiiiiiiiic s TL MOCLIWS . 13
BOS32075.....iiiiriee s B5  MOCLIWA ..o 13
BOSB21A8T .. 43,49  MOCL22.... s 13
BOSA0045........o i s B5  MOCL23 .. 13
BOSAO0A5......coieiree et s B5  MOCL253... e 15
BOSH20065 ... TL MOCL2BA .. s 17
BOSH20088.........ooiiiiii s 13 MCA2WL.o s 15
BOSQ24045 ... s 13,15 MOCI2W5...irierere e 15
DCOOBL ... 85 MOEOL2WRB....oeieieee s 17
DCOOB2 ...t s 85 MOCL3L0 .. 13
DCOOB3 ...t s 85 MOCLBLL .. 15
DCOOBA ... 85 MOCABL2... s 13
DCOOBS ...t s 85 MOCLBBA. 15
DCOOBB ...t s 85 MCL33Muiiiiircererrer e 13
DCOOBS ...t 85 MOCAB5 s 15
DCOOBO ... s 85 MOCLBWS..r 13
DCOOTO ..t s 85 MOCLABWA ..o 13,15
DCOOTL ... 85 MOCLAWS ... 5

92 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009 Model 6620 Macerator Parts Catalogue

MC2LL . e e BL  MOC23TD .. 55
MC2L20A. ... s A1 MC238A.... i s 53
MC2L3 .o s B5  MOE238C...iiiiirireriri i e 51
MC2L40 ... 21 MC23BW2... e e s 57
MC2LEC....iiecr s 21 MC23W3...oiiir i 21
MC2L5E ..ot s 21 MC23BWD...oiiiiieee e e 59
MC2AEF ... BL  MC23WT L 55
MC2L5G...c it s 21 MC23WTR et e 55
MC2LT e s 57 MC23WS... it e s 47
MC2IWAL ... B7  MC23WS8A..... e 51
MC2IWAR ..o s 57  MC23WO...iiii s 51
MC2LWSC....cii it e 21 MC240L ittt e 57
MC2LWBED ... 21 MC240R.. e s 57
MC2LWOBAL ...ttt s 3 MC24L .. 3
MC2LIWBAR ...ttt e 3 MC24TA 11
MO2LWT L s 57 MC241ABR...c e 11
MC2LIWTR et s 57 MC24LC ... s 11
MC2LWS...eie et s 21 MC242L oot s 9
MC2IWO ... B7  MC242R..c e 9
MC22L .. A1, A7 MC2A3BRu.iiiiie e s 9
MC22LA .ot e 39,45 MOE2ATC ..t 73
MC2226L.....c i BL  MOC248....e e 71
MC2226R ... s 61  MC248C....ooiiiiiee s 11,41, 47,71
MC225A....iiie e 39, 45,55  MC248D.....cooiiiieienieieei s 71,73
MC225E..... e 39 MC248KL..ieiee s 71
MC225M....uiiiiiiii s 39 MC248BKR ... s 71
MC226B ...t e A1 MC2A8M ..ot e s 71
MC226E..... . e A5 MOEC248N .o s 71
MC226G ..o s A5 MC2AWL. ... s 71
MC226H ..ot s A5 MC2AWILBL ..ot s 11
MC227L .. e 23 MC2AW2..... s 71
MC22T B s 23 MC2AWTA. .. 73
MC228A..... i s B5  MC24AWTB ..o 73
MC22W3.... s 41, 47,55  MC2AWTD ..o e s 73
MC22WAL.....oiiiiic s AT MC2AWTE....o s 73
MC22WAR ..ot A1 MC2AWS.....oiiiiierere e e 71
MC22WO ... e 55 MC2AWSA... .o 71
MC230L ..ttt 57  MC2AWSB ..ot s 71
MC230R ...t s 57 MC2AWSCL...uoiiiiiririeniiresie e s 71
MC232 ... e 51 MC24WSBCR ... 71
MC232M...iiiiiii s 5L MC2AWSF ...t s 71
MC233A. s 21 MC2AWO ...t s 71
MC233M ... 51 MC251A ... 67
MC234 ... s 57 MC25LA i s 67
MC235 ...t s B9 MCE254A. .. 41, 47
MC23B7 e B7  MC254B.... s 41, 47
MC2BTA . s B7  MC255A. ... s 41
MC23TC.iierere e e B5  MCE255C.....oiiiiiiririnren e s 15,41
MC23T7D .. e B5  MOC255D .. s 41

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 93



Macerator Parts Catalogue Model 6620 April 2009

MC2BW AL B7  MCBL2L ... e 5
MC2BWLAR ..ot 67  MCBL2A. ... 23,39, 41, 45, 47
MC2BW2.....oiiiie et e s 39,45  MCB20 ... 41, 47
MC2BWA ... A1, 47 MOCBDA ... s 59
MC2BWS.....oiii e s A1 MECBBB....iiirii s 59
MC2BBA......o ittt s 39,45 MOEBLS ..ot e 23
MC2B5B..... oo 39,45  MOCOTA2A . s 61
MC2B8L......oiiiie i s Bl MCTASA s 61
MC2B8L..ceiieirie et e B3 MOCTL8 e e 61
MC2B8R ... B3 MCT20 . s 61
MC2BWS3..... i e B MOCT2L . e 61
MC2BWO.....oiiiii it Bl MCT23 e s 23
MC2TL e e T3 MCTAD .. s 67
MC2T72 s T3 MCT50 . e 13
MC27 3 . e e s 9 MOETB2 .. e 25
MC2TA ... e 21 MCTB3 .. s 25
MC275A .. s 21 MOCTBA ... 25
MC275B... i s 21 MOCTB5 ..ot e 25
MC2T8 . T3 MCTBO .. e 39, 45
MC279 . s T3 MCTOW2....oiiiei e 25
MC27TW3 ...t 21,45, 47 MCTT0 et s 23
MC2TWA ... 21,39,41  MOCOTTOA . e s 43
MC27W5S ... s 21 MOCTTOD i e 43
MC27WBL .....eiviiiieireiese e B9 MOCTTL e e 23
MC2TWBR ..o B9 MOEOTTW2 ... 41
MC27WT e Bl MCBLLS ... 43, 49
MC27WS ...ttt Z S (0253 5 T 43
MC2TWO ... e 39 MOECSBLAC ... s 43
MC285L...iiiiiiie i s BL  MCBLBS.....orr s 43
MC285R ...t Bl MCSBLBS ... 43, 49
MC28B.....eeieer e A5 MOECB20C.... . s 43
MC28T .. A1, A7 MC8B2LC.... i s 43
MC288....coiirer e s 39 MECB22S...rtrr s 43
MC2BWAL.....eeeiee e A5 MOECB23S..... s 43
MC28BWAR ..o 39 MCSB2AS..... 49
MC28WS.....oiiiieriiree e s 39,45 MOEB25S...... i 49
MC2BWEB......oeiiieeiee e A1, 47 MOEB2BS.......eeee s 43
MC28BWT ...t 39 MC8B2OB....iciiiiri 41
MC28BWS.....oiiireriiee e s A5 MC8B29D ... s 41
MC29WO ... e A5 MEC8B32...c s 17
MC2OW ... s T MC8B3BA. ... 43
MC29OW2.....oiiertiee e T MC8B3BBC.....ciiiiicirer e s 43
MC2OWA ... e 21 MECB3TC .. e 49
MC29OWO.....oiiiic s 39 MC838...i 43
MCBLLAOL ..t B MOE8BDA ... s 5
MCSLABR. ... s 5 MC8BBSBL..iii s 5
MCBLLT e s 5 MC8B5R ..o 5
MCBLLS....iecrererie e e B MOCGLLL e 83
MC3BLAO .. s 5 MCGLLAD ..o s 83

94 IMPORTANT: When ordering parts please specify the stock number, model number, and serial number.



April 2009 Model 6620 Macerator Parts Catalogue

MCGLAS .. s 83  WAL24..... 13, 15, 43,49, 71
MCGLLA ..o s 83 WALS2... s 43,49,55, 71
MCGLLD .o e e s 83 WALZO...o ittt s 55
MCGLLG....oe e e s 83
MCGLLT e s 83
MCGLLS ..o e 83
MCGLLD ..o e e 83
MCGLIWL .o s 83
MCGLIWAL .. e 83
MCGLAIWAR ... 83
MCGLIWS ..o s 83
MCSE27 .ot s 39
MCSES8TR ... a7
MCTLLAL ot s e
MCTLLAR .ot e 77
O I 5 77
MCTLLG .o e e
MCTLLT e e s 77
MCTLLO .. e 77
MCTLAW Lo s e
MCTLIWS .o s 79
MCTLIWOL ... 77
MCTLIWOR .o s e
MCTZL20 et 77
MCTL2L3 e e e s 81
MCTL2LA ..o s e
MCTL26 ..ot e 77
MCTL2W ... e e 81
MCTL2W2 ..o s 81
MCTL2W3..o e e 81
MCTL2WB..... e 77
MCTL2WT .o s e
MCTL2WS...o e e 77
MCTL2WO ... s 77
MCTTAD e s 79
MCTTAB .ot e s 79
NUTLP24 ... s 13
NUTLP32FT ot 13
NUTSLG...oiiiie e s 79
NUTS20....coiiiii s 9,11, 13,15, 71
NUTS24 ... 13,15, 71
NUTS32... e e 71
NUTSAO...cco e 15
NUTSIBA ... s 55
WAF20M ..ot 9,11,13,15,71, 79
WAF24AM L. 11,13, 71
WAFB2M .ot 71
WALZLB ...t s 43,79
WAL20....oii e s 9,13,15,43,71

IMPORTANT: When ordering parts please specify the stock number, model number, and serial number. 95



LIMITED WARRANTY

AGLAND INDUSTRIES INC. WARRANTY

AglLand Industries Inc. (hereinafter called “AglLand”), as the
Manufacturer, warrants to the original owner of the AgLand
Macerator (hereinafter called the “Macerator”) the following:

Aone (1) year* warranty that the purchased Macerator will be
free of defects in material or workmanship and workmanship
on all parts manufactured by AglLand, including AglLand
manufactured owner-serviceable parts (provided such parts
are serviced in accordance with the Operator’s Manual), from
the date of delivery to the original retail purchaser under
normal farm use and service, excluding normal wear items
such as (but not limited to) belts, pickup tines, tires, and
exterior finish.

*Three (3) months after delivery when purchased by a
commercial operator.

The sole obligation of the Manufacturer is limited to repairing
or replacing, as the Manufacturer may elect, any part or parts
that prove, in the Manufacturer’s judgement, to be defective
in material or workmanship.

Warranty service may only be performed by an authorized
AglLand Dealer or an authorized AgLand Service Centre or as
determined by AgLand.

Defective parts must be returned to the Manufacturer or the
Agland Dealer who sold the Macerator at the expense of the
retail purchaser and are to be inspected by the Manufacturer
prior to any warranty work being approved. The AglLand
Dealer will forward, at the retail purchaser’'s expense, any
defective parts to AglLand with a written request of warranty
work required.

Note: All parts NOT manufactured by Agland carry their own
manufacturer’s warranty. The customer is responsible for all
costs necessary to replace those parts unless covered by the
applicable manufacturer.

The above warranty is based on the following factors:

Agland reserves the right to repair or replace, at its discretion,
any defective part in whole or in part.

All instructions in the AgLand Macerator Operator’'s Manual
must be followed.

The Warranty Registration must be forwarded to AglLand
within thirty (30) days of the date of delivery of the Macerator
to the Retail Purchaser to validate the warranty.

All warranties are subject to legislation of the state or province
in which the Macerator is sold.

Agland will not be responsible or liable for any of the following:
a) The return of any part or parts, or the Macerator as a whole,
to the selling AglLand Dealer or to the Manufacturer, neither
Agland or its authorized AglLand Dealer are responsible for
the cost of shipping, transport, or freight, labour, or any cost
other than the replacement part itself, if that is what AgLand
determines; b) The care, maintenance and safe operation
of the Macerator is the responsibility of the owner of the
Macerator; ¢) Any accidents, injury, damage or loss incurred
due to use by any operator of the Macerator; d) Any accidents,
injury, damage or loss incurred due to faulty use, repair,
operation or maintenance of the Macerator; e) Any cost
incurred for replacing or repairing of parts not manufactured
by AgLand which carry their own manufacturer’s warranty; f)
Any out-of-pocket expenses or loss of revenue as a result of
any defect in material or workmanship of any part or parts,
or the Macerator as a whole; g) Damages, malfunctions
or failures resulting from the use of any attachment not
authorized by Agland; h) Any accidents, injury, damages,
or loss incurred due to any safety shields, lights, reflectors,
decals, emblems, etc., being removed or covered; i) Any

accidents, injury, damage or loss due to the improper, or
lack of, use of the safety tow chain or transport lock pin
during transport; j) Any accidents, injury, damage or loss due
to the lack of safety precautions when performing routine
maintenance; k) Damages, malfunctions or failures caused
by force majeure, abuse, accident, fire, or acts of God; I)
All customers outside of North America are responsible for
compliance with local laws, codes and regulations regarding
operating requirements and certification, as well as all costs
associated with such requirements and certification.

Any available warranty will be void if: a) Annual maintenance
procedures are not followed as per the Operator’'s Manual; b)
Any altering or modification is performed on the Macerator
which is not approved by the Manufacturer; ¢) Any additional
equipment is installed on the Macerator which has not been
approved by the Manufacturer; d)Any instruction given in the
Operator’s Manual which has not been followed including
during set up or assembly of attachments, or regular
maintenance; or e)Any claim made under this warranty by, or
for, a person other than the original owner.

There are no other warranties, expressed or implied, by
Agland or its Authorized AgLand Macerator Dealers regarding
the AgLand Macerator except the warranty expressed herein.
ANY IMPLIED WARRANTIES, INCLUDING MERCHANTABILITY,
OR FITNESS FOR A PARTICULAR PURPOSE, SHALL NOT
EXTEND BEYOND THE APPLICABLE WARRANTY PERIODS
SPECIFIED ABOVE. AGLAND’S SOLE LIABILITY, WITH
RESPECT TO ANY DEFECT, SHALL BE AS SET FORTH IN THIS
LIMITED WARRANTY, AND ANY CLAIMS FOR INCIDENTAL OR
CONSEQUENTIAL DAMAGES ARE EXCLUDED.

Issue Date August 2011 Part No. 814743

No person is authorized to bind AgLand to any other warranty
whatsoever.

AglLand reserves the right at any time to make changes or
improvements to the design, materials, or specifications of
the Macerator or parts without thereby becoming liable to
make similar changes to the Macerator or any of its parts
previously manufactured.

Manufactured by:

INDUSTRIES INC.

AglLand Industries Inc.

Printed in Canada JW 0811



	Return to Agland general index
	MACERATOR PARTS ORDER FORM
	TABLE OF CONTENTS
	PICKUP, GUARDS & SHIELDS ASSEMBLY VIEW "A"
	PICKUP, GUARDS & SHIELDS ASSEMBLY VIEW "B"
	RAISED OPTION PICKUP
	SIDE COVERS
	TOP COVER HINGEABLE
	PICKUP RIGHT SIDE
	PICKUP LEFT SIDE
	PICKUP LEFT SIDE DRIVE
	PICKUP WRAPPERS SHORT
	MAIN FRAME & HITCH ASSEMBLY
	DRIVE LINE ASSEMBLY
	STEEL ROLL ASSEMBLY
	540RPM GEARBOX
	1000 RPM GEARBOX
	540 RPM DRIVE SHAFT
	1000 RPM DRIVE SHAFT
	OVER-RUNNING CLUTCH
	GEARBOX U-JOINTS
	RIGHT SIDE VIEW "A"
	RIGHT SIDE VIEW "B"
	RIGHT SIDE DRIVES
	LEFT SIDE VIEW "A"
	LEFT SIDE VIEW "B"
	LEFT SIDE DRIVES
	LIFT BRACKET ASSEMBLY
	HEIGHT ADJUSTERS
	GAP ADJUSTERS
	AXLE ASSEMBLY
	WALKING BEAM ASSEMBLY
	HYDRAULICS
	CYLINDER ASSEMBLY
	AIR SYSTEM
	LIGHTS & EMBLEM ASSEMBLY.
	ATTACHMENT BRACKETS
	WINDROWER ATTACHMENT KIT K101
	SPREADER ADJUSTABLE ATTACHMENT KIT K102
	MOLDBOARD ATTACHMENT KIT K105
	TEDDER ATTACHMENT KIT K104
	TEDDER ATTACHMENT KIT K104 HYDRAULICS
	TEDDER ATTACHMENT KIT K104 TURNBUCKLE ASSEMBLY
	GATHERING WHEELS ATTACHMENT KIT K107
	DECALS
	PARTS AND DRAWING INDEX
	LIMITED WARRANTY



